SR s XAG
R T N 6L
XAG Agricultural Drone
A IRIE T
Maintenance Manual
V15
A6 BEEE



XAG ACADEMY

PROORAM
H3x
Table of Contents

FBATTELTE oottt
REVISION HISTOIY ..iuiiiiiieci ettt et e et e s e et e te st e nteaneeteeneeneeseenee e e
HE B RARME TGN EHILIRTIT oo
Chapter | Introduction to XAG Agricultural Drone...........ccoovevveieeienene e
PR TEN EALZRGEZEE v
Composition of XAG Agricultural Drone SYStEM ........ccccceviiiiiiie i
B RARME TGN EHLIEHLLE I oo
Overall Structure of XAG AGricultural DrONE .........ccciveeiiiiieie e
o MV TE ML AR 1 BB S oo
Chapter 11 Damage/Fault Isolation of Agricultural Drones..........ccccvvvevivevivevvcce e
T T BRI .o
OVBIVIBW ...ttt s e E s et r et R s e Rt ne e e bt e n et e bt an e erenn e renne e
FRABEART A SMRTE T BT oo
Damage Inspection and Testing Guidelines and Specifications.............cccoccvvveviievieevieeiesieenn,
TE LT J IR vttt
Applicable Models and DEVICE .........cviuiiiiiiiiiiie et
TEFRITHRTTTE oottt
Definition of Technician’s ReSponSiDIlItIes .........ccververriririiiniiieie e
AN FEREIBAT IR ERT TR (oo
Inspection Requirements for Exterior and Basic Operation Damages ..........cccooevevreneeenennene
BERTIREE LATTBELIR oo
Requirements for Inspection Environment and StOrage..........oocoouvereinenneneneeneneesenens
BT coo e
GHOSSAIY ...ttt b et b bbb btk bbbt nh et benre e
AN FEREIEAT TR AT BIARTEE (oo
Inspection Standards for Exterior and Basic Operational Damages...........cocevvvvrrenerieinennenes

S B B HEI TR BT oot 8
Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame................

TEAR S OB S FEZR BB AT v 13

Inspection for Damage to Power Supply Cables of Busbar and Central Cabin ................... 13

FEALI TR T v 15

INSpection fOr DAMAQE 10 SEIVO.....c..oiui ittt e 15

BB TEIZATIFE AT oot 16

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

Propeller Damage INSPECLION .......c..cviirieiiirieiite ettt 16
B IR oo 17
Propeller Holder Damage INSPECTION ........cuviveiiiiiieieirieieie et 17
B TR R D oo 18
Main ESC Damage INSPECLION .......cveiiviiiiiiiieeesie ettt 18
BN T HLAR AT D oo 19
Main Motor Damage INSPECTION .......cviiiiiiiiieiie e 19
FATLE BT TE R T oo 20
Motor Base Damage INSPECLION ......c.cvviieiiiiieseeeesie et 20
BB TE R T ..o 20
Arm Damage INSPECLION ......ecviiiiie et e e nreens 20
A BB R BEIIERTET oo 21
Flight Controller and Sensor System Damage INSPection...........ccccvevveievievieevieeneece e, 21
B RGBT BT EIFRIE oo 24
Inspection Standard for Exterior Damages of Key Structure of RevoCast System.............. 24
HEE B RARMETE N EHLIFREE oo 26
Chapter 111 Disassembly and Assembly of XAG Agricultural Drone ...........ccccovviennenne 26
BB BRI .ot 26
OVBIVIBW ...ttt ettt R bt r et R et R et b e et nn et r e r et r e 26
FRZEIRIE oot R 26
Environment for Disassembly and ASSEMDBIY .......cocooiiiiiiiininie s 26
FRETHTTT A oottt 26
Pre-disassembBIY WOTK.........co.oiiiiiie e 26
PRBE T LT B e 26
List of Tools for Disassembly and ASSEMBIY .........ccooiiiiiiiiii s 26
SRBMIFE FTTEIR .o 28
Requirements for Key Measurement and Control POINtS .........cccveveerenevnneseeieeee e 28
P RFIAMETE N LR TR BT B oo 28
Quality Measurement and Control Points in Disassembly and Assembly of P Series
AGIICURUIAL DIONES ..ottt bbb 28
P RFIRMTEN EHHFEE TR IIE B oot 29
Quality Measurement and Control Points in Disassembly and Assembly of P Series
AGEICUIUFAI DIONES. ...ttt bbbttt bbbttt see b e e 29
FRZEFRIF UL oot 30
Notes to Disassembly and Assembly ProCedures. ... 30
IR RE T BE UL oo 30
Notes to Assumption Conditions for General Disassembly and Assembly Procedures....... 30
PRIED S HE TE DA IR oo 31

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY

S, e
Notes to Handling Abnormalities in Disassembly ..o 31
P GBI oo 31
Instruction to Assembly and MOUNTING .......ooviiiiriiiieiee e 31
P AR IUIRBEFE T oot 31
Disassembly and Assembly Procedures for P SEries. ..o 31
P RFUBLRIFEETE ] oo 31
Guidelines for Disassembly and Assembly of Fuselage front compartment of P Series .....31
P RFUBAEIREETE G] oo 32
Guidelines for Removal and Installation of P Series Tail Frames ............ccccocvvvvnincnnnenen. 32
PRIV IRIETE T oo 33
Guidelines for Removal and Installation of P Series Arms..........ccoecvvrvinnnenenenenneens 33
P RFIBMLEIRZEETE ] oo 34
Guidelines for Removal and Installation of P Series Fuselages..........ccccevvvvveviverveincinennen, 34
P RINENTTRGIFEETR Tl 35
Guidelines for Removal and Installation of P Series Propulsion Systems.............ccccceevvenee. 35
V R TIHRZEFRT (oo 37
Removal and Installation Procedure fOr V SEries ........cccoiiriiciinineiinineseneeseeesens 37
V RIIBELRAIRZETE T1 oo 37
Guidelines for Removal and Installation of V Series Cable Hubs ............c..ccoeoviniiinnnn, 37
V R FNRBIFTREETE T1 oot 38
Guidelines for Removal and Installation of V Series Plugs .........ccocoovviivininiinineienine, 38
V R FUBEHLIRZETE B oo 39
Guidelines for Removal and Installation of V Series Servos .........ccccvvvvienincncncnnn, 39
V BRI T HIATRIETE D] o 40
Guidelines for Removal and Installation of V Series Main ESCS.........ccccocoovrincnnincnnnn, 40
V R FNENTTHHLIREEFR D] oo 42
Guidelines for Removal and Installation of V Series Main Motors ..........ccocovvirencnnnn, 42
V ZFIFEHL L) FRZEFET] oo 43
Guidance for Removal and Installation of V Series Servo (Independent) ...........ccoceevvennee. 43
JEREN R GBHIFIEFEIT oo 44
Removal and Installation Procedure for Sensor System Module ..........cccocevvvnininiiicnne, 44
PTHIBEEIRIEFR B1 oo 44
Guidance for Removal and Installation of Terrain Following Module .............cccccoevienne. 44
ST HIALTEIRETFE T1 oo 45
Guidance for Removal and Installation of Downward Vision Module.............cccceeerennenne. 45
ATRREBEIRIEFE B vt 47
Guidance for Removal and Installation of Forward Vision Module.............c.cccooviiinnnnne. 47
TR TR TETRIEFR G] oo 48

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

Guidance for Removal and Installation of 4D Imaging Radar............cccccovvniineninnnnnnn, 48
I ZR GBI ZE R oot 49
Removal and Installation Procedure for Spraying System Module............ccccoovvvinininennnn, 49

BRI R B HRZEFR G1 o 49

Guidance for Removal and Installation of Peristaltic Pump Roller .............ccoeoivniiinnn, 49

IREENIRAT B ARIFZEFR T] oo 49

Guidance for Removal and Installation of Peristaltic Pump Planet Gear.............ccccccvenen. 49

BREANFE FHLZLIRZEFR ] oo 51

Guidance for Removal and Installation of Peristaltic Pump Motor Unit ..........cccccccevvennee. 51
TR GUEHTFIEFRIT oo 52
Removal and Installation Procedure for Spreading System Module..........c.ccoevviiveieeivennnne, 52

BT ZEIRIE TR T1 e 52

Guidance for Removal and Installation of Screw Feeder...........cocovvviniinininencseens 52

FERAEHFBEFR T] o 53

Guidance for Removal and Installation of Spreading DiSC........c..cccevvveveiiieniieniieneciese e, 53

FREEFEATLARZETR T1 o 54

Guidance for Removal and Installation of Spreading Disc MOtOr ............cccccevivevveiecienen, 54

EHIE BRMVTEN RALZET ERTE oo 55
Chapter 4 Maintenance of Agricultural Drone..........cccoovvieiieeie i 55
BB MBI ettt 55
OVEIVIBW ...ttt b bbbt b e bbb bbb e bt bt e bt e bbb bbb bt 55
BEAPR IR A oottt 55
MaintenanCe CONTITIONS. ........ouiiiirieiii et 55
PR IEIRIE oo 55
Maintenance ENVIFONMENT ..........cciiiiiiiiiiiieieicrt sttt 55
PR IR I I oo 55
Instructions for Implementation of MaiNteNANCe .........ccooeiiiiiiiie e 55

PEBPIIRIE T oo 55

MEINEENANCE CONEENT ...ttt ettt bbbt 55

P RTE T TR IR o 57

Auxiliary Materials Necessary for Maintenance...........coooevereneincnenecse e 57

A ORI IRE GEE SR ) 57

Standard Work Flow of Normalized Maintenance (Cleaning and Check)...........ccccccvvenee. 57

A ORI IR GEATINR /AR ) ) 59

Standard Work Flow of Normalized Maintenance (Test Running/Calibration Check) ....... 59

TR T B oo 60

Explanation of Cleaning ProCeAUIE. ..........ccci it 60

PSS T TR RVIETE T oot 60

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY X’ c
:c; GLOBAL TRAINING
PROGRAM ,‘ b

Standard Procedure for Post-maintenance Cleaning ..........coceoevrereineneineneeseseeseneens 60

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

BITIE R
Revision History
Birmm | BiTEH = BHtR #ZIE
Version No. Date Author Description | Remark
BORE HH
. oy 23
V1.0 2023-6-28 | _lechnical H U A
Management First release
Department
g | IMBLREA-
pokpmy | SRR
V11 2023-7-03 Technical Ad d/% dﬁﬁ E ;Ti
' Management ! € mgd.unctlon
Department ype - subdirectory
for each system
> /55 TH] 37
O I S ST
V1.2 2023-7-24 echnica Revised some
Management
contents
Department
> A5 T
V1.3 2023-8-31 Deduplicated some
Management
contents
Department
> A5 TH )
BRI | i —spny
V14 2023-9-05 ycd Revised some
Management
contents
Department
T XIS 93 7
SR AR s T/E%B’J;;%ﬁﬁﬁ
Techmical | (IR
V15 2023-11-07 Management Macic%m?/cll:slggzlons
Department distributors
1

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

F—E ORI AN KHLEN
Chapter I  Introduction to XAG Agricultural Drone

B RARIL TN CHLR G AR

Composition of XAG Agricultural Drone System

e 2023 FHAW TN KL CEFRTB AN FEH LR UM B AR Bhlra (EdEagE.
B HUED s RG Ehimid. shyil. Bk B RSG CEREER . 7
R BLAS . BaE s .« GNSS RTK mik e R4t (H1 ARC3 Pro XU 4% 8% Ml %2 73 i€ L
B R AR B 22 3 . FEshdksl. o) « ARG (SUPERX4A® Pro &%, Bk IA.
XA . PSL MEEER) « PUTRSE (BWIRS: 4. Wah®E. WlE. Sontk, FE
R REIEL, BEARG: MAE. SOumiEd. AR (- BEEHRE RS

The XAG 2023 Agricultural Drone (*Drone") mainly consists of the following parts: airframe (including
spandrel beams, beams and arms), propulsion system (main ESC, main motor, propeller, etc.), power
system (smart supercharge battery, intelligent supercharger, auto supercharge station), GNSS RTK high-
precision positioning system (farmland RTK Rover composed of ARC3 Pro remote controller and
differential positioning module, portable base station, cloud base station), sensor system (SUPERX4®
Pro flight controller, 4D imaging radar, downward vision, and PSL (pilot sight livestream) camera),
application system (RevoSpray system: liquid tank, peristaltic pump, liquid tubes, nozzles; RealTerra
system: RealTerra module; RevoCast system: granule container, screw feeder gearbox, spreading disc
motor), and operation management monitoring system.

TN CHLAR G K

Drone System Composition

) o N®

GNSS RTK £#4; RS
GNSS RTK System Power System
|
EEE g i
Operation Management Monitoring Management
BIERS EHTPE
Operation System Management

Platform

20235 A0 TE N KHLR S
XAG 2023 Agricultural Drone System

B RN TN YN

Overall Structure of XAG Agricultural Drone

2023 BTN KHNL S R TR 4E 78 S B & &Rk, Bl (AR5 450) B4
IPX6K K =FitgE, WTeilEKE. H4, TAVIEE T SUPERX4® Pro RTK KATHEHI R4,
# 3 & IF4T IMU Al 2 & RTK 5] 4 il e /] — 4> kdzdrs,

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

The fuselage of XAG 2023 Agricultural Drone is made of magnesium aluminum alloy covered with

carbon fiber, and the whole machine (including all modules and structures) features resistance to water

(IPX6K), splash, water, and dust, which can be rinsed with water. In addition, it is equipped with

SUPERX4® Pro RTK flight controller system integrating 3-parallel IMUs and 2 sets of RTK engines

into the same flight controller.

P100 Pro MV TG N KHLAM AT WA . w4 @ agiedd. sivkae bl Bomisk, nIHhEplE .
SLEEL MLE. EERETEEIA. PSLHHECK. BUTRS. W%, ®aemhihss.

The visible components of the P100 Pro Agricultural Drone include foldable propellers, high-

performance motors, nozzles, foldable arms, hood, fuselage, 4D imaging radar, PSL camera, application

system, flight controller, smart supercharge battery, etc.

3
- &

P100 Prof ko N KL & &t
P100 Pro Agricultural Drone System

V50 Pro Ve N KBS AT LB AT . A iR de . mrERe il FepUIiLim . Bonik,
AT ERNE (S « SkE. HLE . BERETEIS. PSL fRMEk. PUTHRSE. B, HAeHad

PR

The visible components of V50 Pro Agricultural Drone include foldable propellers, high-performance

motors, servo tilting structure, nozzles, foldable arms (including clamps), hood, fuselage, 4D imaging

radar, PSL camera, application system, flight controller, smart supercharge battery, etc.

TGy

V50 Pro ko N KHL R S
V50 Pro Agricultural Drone System

P100 Pro &MV TC N KHLEIHLE R 304 & DU R iit, & 5t 62% WaniEil,
EE IR, BRI,

The P100 Pro Agricultural Drone uses a new foldable quad-rotor design, which makes it nearly 62%
smaller when folded and easy to load for transfer.

3

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY ‘
; GLOBAL TRAINING ‘;‘G

PROGRAM

hENE
Foldable Arm

NJIRGR A 55 Jel mBUR e . R RRAE N, I HAOUE T LS IS SR .
The propulsion system features 55-inch propellers, flexible connection structures, and a more appropriate
connection between the motor and the arm.

RS

Arm

P100 Pro f& V50 Pro &M N KHLINHAT REGEAEHEB. FfE. FE, LBHN. . e T
QE,O

The application systems of Agricultural Drones P100 Pro and V50 Pro include RevoSpray, RevoCast,
and RealTerra, integrating the spraying, broadcasting, and mapping features.

P100 Pro A V50 Pro oMV TE N KWL AEEHL IPX6K B4, /KEREA T, REESRE, TH

FoK R e 4 B
The Agricultural Drones P100 Pro and V50 Pro feature IPX6K protection and a watertight compartment
design that allows them to be rinsed directly with water after operations.

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



S : 7 XAG ACADEMY X’ c
: GLOBAL TRAINING
PROGRAM g\ &

BoE  RIEAN AR / MR

Chapter Il Damage/Fault Isolation of Agricultural Drones
B S MR
Overview

WA 453 B S T I e A D AR I o A % 1 B B R ST A, SR AR AR A A e e R B
AT bR, FEBVLEE TR HERR SR . @& T B 4R d Ll H R R e, ks
PF ST B IR F Bcf R0 77 20k i a0 R IO ZE RS IR b, AR e I L IE
WORE, PREIKEIZAT . MRS T 0B W& as A A Wt SR e 3 . A
R A 5 LG AP FERE IS AT E A A TR . e R HI R SN A
MHEAT I FER AR E. SN SRR AT e br e . BT A 4R 51 S

The Fault Isolation Manual (FIM) serves as an important technical document for diagnosing and isolating
faults. It provides the necessary technical data and replacement criteria to identify and analyze faults and
assist maintenance technicians in isolating the faults. The document is applicable to routine maintenance,
inspection, testing, and repair. It is designed to identify breakdowns effectively and take necessary
troubleshooting measures to return the device to normal service. The manual will be updated as device
is upgraded. This chapter contains: damage inspection and testing guidelines and specifications, exterior
and basic operation damage inspection requirements, device replacement requirements, terminology
interpretation, exterior and basic operation damage inspection standards, exterior and structural
component replacement standards, damage inspection and testing guidelines and specifications.

TERE KM 5| KA
Damage Inspection and Testing Guidelines and Specifications

ERNLE R B
Applicable Models and Device

A T A TRAL
XAG Agricultural Drone

BB RS | BB RS
XAG RevoSpray System/RevoSpray System

TREIMER 5T 2 X

Technician’s Responsibilities

YEAZ AL XS Fr B B AT 4EE 5TAE JE BT, 4 75 SR GRS Hh 1) Vo AT 7% 58 A B
HIFR s R AR, BT, ERSIEERL, ST RS B TR R sk .

The maintenance technician shall be responsible for the maintenance and management of the device
received. In case the device under maintenance or repair is to be handed over, abnormal information,
maintenance progress, precautions, and other information shall be collected and managed well in advance.
The above information shall be verified with the receiving technician during the handover.

fETUE

Repair

TRAUEZEAE S A4 R IR (I 2

Ensure that repairs and maintenance are performed on time.
TRAELENE e3P IR TR IS 1 78 1

Ensure device integrity after repairs and maintenance.

BBTME

Repair

TRAE B2 A7 U & B

Ensure the device is stored properly.

TRAIE e 2 e B

5

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

Ensure device integrity.

TRUEAZH HME B o8 B 1L
Ensure the information handed over is complete.

A2

P LREEXR
Tool
\ BB 22 e
pisigen | CERET) 5T HART | LR R
Allen screwdriver . Wrench Torque wrench | Vise/pointed tongs
screwdriver
el LR S BT L LR Y TR 22 2 e
Sleeve Multimeter Wire cutter Electrical tape Acetate tape
.t FHE B 475 71
Cable tie Flashlight Rust remover
KRR BRE R

Special wearing requirements

AR AT RS TAE, A H R AR AR b B B9 R ™ 5 G Y e AL % B 2 R
PFEITE R T,

Do not wear slippers when performing repairs. For drones or device with heavy contamination, protective
gloves should be worn during cleaning.

SN EREE AT IR AR
Inspection Requirements for Exterior and Basic Operation Damages
KB R AP ER

Requirements for Inspection Environment and Storage

FENFARICLTE R, BT RS TC AU E AL TR 2 4E B X R 4E 2 34T . IR El 5 I GUNE 4
PLAE I G S R A AT I, F B A TN B KR, AR IERE R E . I K Z B AT
5 S AT A0 2 s P YR AU B 4 5 AT R

Please ensure adequate indoor lighting. For maintenance, put the drone on the repair bench in the
designated area. Put small parts in storage boxes or other containers after disassembly. Put the electrical
device in an appropriate place away from water. Wrap or protect sharp and vulnerable parts with foam.

4 T A

Glossary

Ry

Crack

MOBHERL /e EAEE (B2 [FI D) AER N AR, b B E B R fabr 2 —
DAY J&, AEAP R RE ] AR 2 .

It refers to cracks formed under the action of stress and/or environment and is one of the important
performance indices of materials. The appearance and propagation of cracks significantly degrade the
mechanical properties of a material.

EAFHEIREL 1 TR

Ductile crack/cracking

JEAFPE G AR IEPEIRTEL) G VE R f il W 2 BV AR TR T TR B M 1 (I 3R S5 4r
Ry R, e B RN MY, BRI MR fEEER RS, MR TR
PRV (340D o IEVERTRER TR 25K PR R B 2R MR SR, T
FECRIT, W TSR . RGN, fEMTRZ AT RS RS KA R B B R
MR -

Ductile cracks, also known as ductile fractures, form with significant plastic deformation. The fracture

o

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



S : 7 XAG ACADEMY X’ c
: GLOBAL TRAINING
PROGRAM g\ &

surface is perpendicular or inclined to the tensile stress with fine fibrous bumps. The ductile fracture
follows extensive plastic deformation (necking). Ductile fracture describes the ultimate failure of a
ductile material subjected to tension. The material does not break, but “pulls away”, usually leaving a
rough surface. In this case, there is a slow growth and a large amount of energy absorption before fracture.

FHEMRL TR

Penetrating crack/cracking

TFBERGUE T F B, HHRIGEMN B — DL B REA FERLE, 1E AR
RIARAAE R, BIZREURImI A A T % . AT UV ELR . 2R A AR R 1 .

A penetrating crack refers to a crack that runs through the entire thickness of a member, often to more
than half the thickness. It is treated as an ideal sharp crack, that is, the radius of curvature at the tip of the
crack goes to zero. It can be straight, curved, or other shapes.

ZIIR

Nick

ZVIR A P A — SO BT AR 3 32 2R A o ) S BRI BT B, 2R — RS 27 R 5 i 4
P, ABAEBEZIR R 7 A v RE 2 T 3L P90 PR BT B A A LA B et e R AN T 32 3807 AR T 2
PH.

A nick occurs when a workpiece is scratched or cut on the surface by a sharp object. In general, it will
not cause penetrating damage but will cause oxidation or corrosion inside the workpiece, resulting in
cracking.

i

Perforation

LM E R EECRAREY T T A B EM AR ELR, AR L AR
U . FAL R R AR LRI RE, RN 235 RYMATE AL .

Perforation is caused by drilling, chiseling, or striking with a sharp object and penetrating the surface of
an object. Irregular perforations can induce cracks. Perforation affects the mechanical properties of an
original object and induces deformation of the object.

VA 3=|

Stress whitening

B )R IR —Fhm 7 7R EWM S 151 KT TR BRI BE T SRR S H
DAL WrEd, 72 EEIER, HIN K BELREAME R IR 2k EIEA RHURE
REAFAE, [FII 3 51 BT

Stress whitening refers to the whitening of a high molecular weight polymer when deformed by an
external force. Specifically, holes, fractures, or delamination appear in the material under the action of
an external force. Stress-whitened materials (such as plastics and rubber) lose their mechanical properties,
resulting in fracture.

5514

Wire jacket

2 B TR R IR, A IR ANE R A 4o E, T AR A T 45 M R N B4
B2 .

A wire jacket is made of plastic or rubber, and sometimes there are fiber jackets outside the rubber. It is
used to wrap around a wire to insulate and protect the inner core.

&

Core

LSIERERL R TR T, &P HR. EoMEIeg i this. fLhmgs—
B RIS 2, ERANBE T —BCRH 2 Rk, U4 RE TGN 223 E i,
FEAR PRI 285 r 10 TE 7R 46t R 42 ) ) 2 3 P B 5 3508 K B e A I D BRI 450

A core refers to a conductor that is wrapped by a wire jacket, and it is used to transmit current and signal
in the device. Wire cores are typically categorized into single-strand and multi-strand types, and the latter
are usually used in drones. The core corrodes when exposed to the environment. When the positive and
negative cores in the power supply cable are short-circuited, fire or physical damage to the electronic

7

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

device may be caused.

fil

Contact

ik Fy i F 5 K HEAT 42 P16 HLR 2085 Bod i) vt b, il — Sl i el pl, B R e T
IV AE GRS I fik Fy 5 ik 2 B I 5 A R SR B

Contacts are often used on devices that are closed for long-term repair and need communication or power.
It is usually made of copper sheet and has a high plasticity. In the closed state, two contacts are closely
fitted to ensure tightness.

et

Ablation

R T ik Py £ A UIASE P PR 2 B 52 B A e IR 7 A 5 S M) 3 B0 G e W R R A SR S v i BT
PR, BRI Ak R IR R R R R RH AN .

Ablation is a function of local high temperature and foreign matter on the contacts due to wear or arcing
from long-term use. It is physically manifested as blackening, increased thickness of foreign matter, or
increased resistance on the contact surface.

S B B RE AT B A B A v
Inspection Standards for Exterior and Basic Operational Damages
LE Rk RERERE

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame
P80 kI K BERERNE

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P80

ESE B & BA LR A, A HIEAEARSI R H B Wi T Z 8 NI E W R B8 G i1
i

Confirm that there is no damage to the equipment as listed below. Any damage affecting the operation
safety but not included in the list shall be reported for confirmation and replacement.

/A g s e . JEAIR A KPR
. ,E.*’Aj'cl:,ff)uj(ﬂ:‘ 10mm Rk HILR HAEE Check the condition  Check the
ﬁ%gzggﬁg = IRFLA A of the battdry plug beam

. . Check thi
e Stress whitening greater than 10mm, screw hole
accompanied by cracks or deformation,

occurs in the structure. _ 7
o i R EHERGEH ALY . R To kI i = B
ne, —
* The Fuselage and Tail Frame beams deform, 7,
crack, or fail to secure. P
o BRFLHINIE L2, TVEREE SOTRIMAR . @5
* The screw hole is slipped, unable to secure,
or cracks.

o HF R A H B Cheihmm A KT R RERE ‘
Check the stress ELuiac:
30%) - whitening Checkk the
crac

* A ssingle connector contact is ablated
(ablation area greater than 30%).

o PR ERH Fr DL B R A B I (e
MK T 20%)

* Two or more connector contacts ablated
(ablation area greater than 20%).

o RIS R PR T 10mm TR A
ISR SN TN

* Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

o ARG LS L K LK T 5mm BIEhgk .,

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

* More than 5mm of the plug cable jacket is
missing.

V40 SKER R R BAE IR I

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V40
Drone

UESE R A I R AR, 25 N IEAEARY R E HEWMIET 22 i H W R iz sL 5 AT
.

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o SEMHBLRT 10mm N AR AMG HAEH A JE.
TERLEAET e Crockns SR
o Sgine beam Check the condition
* Stress whitening greater than 10mm, == of the battery plug
accompanied by cracks or deformation, an 52 AN
occurs in the structure. \ = the I\E fike.
o PETRLH B SHIIATY ., R %2R & ) NS
e iRy
 The folding structure and locking structure in Y MW e/
the Fuselage deform or crack. o P2 NN 7 s
N > S =& £ %
o WAL 22 ToVkE e KT RILR A { fl
* The screw hole is slipped, unable to secure, s \
or cracks. RHR AR Check the "
o PRI I CBEiERUR T Creck heses sentele L
30%) R g crack

* Assingle connector contact is ablated
(ablation area greater than 30%).

o PRI B fr DL R A fl A Bbe il (el
KT 20%)

* Two or more connector contacts ablated
(ablation area greater than 20%).

o Rl IR . AR TR EAA .

* The connector contact is missing, deforms, or

loosens.
o JRIRLLLL HPLRT 10mm FF e f 45
JEREFERSFINTELR

* Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

o EIRLLEL T HIUK T 5mm Rk,

* More than 5mm of the plug cable jacket is
missing.

P100 KHEB K BAEIR EAE A

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P100
Drone

UESEBAR WA ML N A E, A5 AR R FE B WS T 22 M H IR bRz s m ity
B,

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

9

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

o SEHIHILKT 10mm B R ABLS B AEE
FFARAT .

* Stress whitening greater than 10mm,
accompanied by cracks or deformation,
occurs in the structure.

o R RAHERZEHINAR T . FFERE R Jo ik [
EHR

* The Fuselage and Tail Frame beams deform,
crack, or fail to secure.

o ST R AE A IR R AR T
30%) -

* A single connector contact is ablated
(ablation area greater than 30%).

o PR EI R DL B R A A A H IR (R
AR T 20%) -

* Two or more connector contacts ablated
(ablation area greater than 20%).

o FRAmA T R ILBE . AR A .

* The connector contact is missing, deforms, or
loosens.

o ARSI IR T 10mm FFE B
B LA 2

* Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

o JR A 2 4 4 2 Kt IR T 5mme 1 Bk
9%0

* More than 5mm of the plug cable jacket is
missing.

V50 SLHR A R BAE R A

LSRN RS
Check the condition of the

KR JRARIRZS I 2
battery plug

Check the beam ~ Check the
condition of

NIV 4= aic
Check the stress
whitening

EL QR
Check the
crack

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V50

Drone

IESER B MBL T A0 E, 5 M BARA SRR E L nia 4T 22 M E R LR se)s 24T

Gk

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o SEHHILIKT 10mm B R AR B
TR AT

* Stress whitening greater than 10mm,
accompanied by cracks or deformation,
occurs in the structure.

o PRI B AR LB SR AR . JTR
WE.

* The folding structure and locking structure in
the Fuselage deform or crack.

o BRALHIIE 22, Toik bl E AT RIMR -

* The screw hole is slipped, unable to secure, or

cracks.
o R RIEM A H BT GRS T
30%) .

* Assingle connector contact is ablated
(ablation area greater than 30%).

o PUFTERP A DAE R A A BRI Chetl
AR T 20%) -

Ry KPR ARSI A
Check the Check the|be: Check the condition
= of the battery plug

crack \(

ISR
Check the
screw hole

PN -
p ‘
A ||\
, D/ b =
5
3

N2 J3 R A
Check the stress
whitening

Ry A
Check the
crack

10

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

Two or more connector contacts ablated
(ablation area greater than 20%).

R sk . AT A .

The connector contact is missing, deforms, or
loosens.

FEARZR S8 2 2 KT 10mm R4
HAEA LR .

Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

FEARAR AR 48 2k Bz tH LK T-5mm [k 2k
More than 5mm of the plug cable jacket is
missing.

P100 Pro kEBH 8 X BAETR ERE

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P100

A2

Pro Drone
WESE A& BA I R oIS, 5 HIEAEAR YIRS HF B s T 2 EN R LiRZ LG 17
i,

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

11

ZER LR T 10mm B R AR HAEH
THREALTE

Stress whitening greater than 10mm,
accompanied by cracks or deformation,
occurs in the structure.

i SRR R IR T . TT 2 S o [
EMR .

The Fuselage and Tail Frame beams deform,
crack, or fail to secure.

BT R A LR ORI AR T
30%) -

A single connector contact is ablated
(ablation area greater than 30%).

PRI B DA R A Ak P IR (gt
KT 20%) .

Two or more connector contacts ablated
(ablation area greater than 20%).

AR AL 2 B KT 10mm TR 457
FLAEA LA 2L

Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

JFEAmER B i 2 B IR T-5mm sk 2k .
More than 5mm of the plug cable jacket is
missing.

RIS IR, HBURT 10mm 4L
EIVVAVSSEIE

Sensing module bracket loosens, with crack or
stress whitening greater than 10mm.

RARRAS R 2

Check the condition in
of the battery plug KPR
Check the
beam

Ryka s
Check the
AR AR B R crack
Check for looseness of sensing

module bracket

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

V50 Pro kiR & BAEB EAL &

Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V50

A2

Pro Drone
WESER WA LR AIE, A HIEAEAR SR HE B mis 1T 2 I FH IR oz sL s i 17
i,

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

SERIH IR T 10mm Bk FHILR HAEA
TFREALTE o

Stress whitening greater than 20mm,
accompanied by cracks or deformation,
occurs in the structure.

R T 2 A BB S5 R AR TR . TR
MWH.

The folding structure and locking structure in
the Fuselage deform or crack.

IRFLH g 22 . ok E IR
The screw hole is slipped, unable to secure,
or cracks.

B R B R AR T
30%) -

A single connector contact is ablated
(ablation area greater than 30%).

P9 B DA B R A Ak b IR Cheih
AR T 20%) -

Two or more connector contacts ablated
(ablation area greater than 20%).

FEAGZRBE 2 B BIR T 10mm T80 it 457
BSOS

Plug cable with open damage greater than
10mm on the cable jacket and with a broken
core.

TR S RN, HELK T 10mm R44L
BN AR EIE

Sensing module bracket loosens, with crack or
stress whitening greater than 10mm.

FHER A
Check the

: PR A
main frame

Check the condition
of the battery plug

Mtk
Check the
crack

IR
Check the

screw hole UL A

Check the

RIS R B K ok

Check for looseness of sensing
module bracket

12

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



ICHAR R g R iR A A

Inspection for Damage to Power Supply Cables of Busbar and Central Cabin

P80 JLIRAR I H ARt R R SR F A A

Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of P80
Drone

UESEW A ML T AR E, 2 HIEAEARS R E R WisiT L i HE W R % L5 4T
.

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o BRI HIMETE 2 AL SR S AR IR T - ﬁ“%ﬂ“mﬂ/&ﬂm
%, SN R Check for
. .. a ablation/looseness/deform
xas acanemDetachment, perforation, missing and other 71 ationat the port X f ) G
ProcraM  dlamages to the dust cover. 71

AR B
\\Q/ Check the sealing of
\\ housing

& N )
w2

o JEVRAR S IR AR
* Ablation occurs at the port of the busbar.
o JEVAR HE BRA I S AR T I AR

* Busbar loosens or deforms. {
o ZRUSLE R R KT 10mm JFFACHE R 45 H AT ‘ _ _)\
H LR S ] B | TR RLL
o N =
. Qpen damage greater than 10mm at the cable ., . .. — ‘ if; #E
jacket, with exposed cores. ablation/looseness/defopra 717 Ll Check the
o LRARLGE H LT T I R B R T AR tion at the port = screw hole
WA R A for
b Open break or hidden breakage occurs on the Check the equipment fixation completeness

cable core.

VA0 JCIRAR B DRt R R A F R A
Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of V40

Drone
UESE R & WA LR AIE, A RIEAEARS R E B misiT 2 M FE IR LRz sL s 1T
Hi.

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o BRIV« o FL R B R SRR R < E‘DLMIH&/H/*@
Ko S ‘ Check for

ablation/looseness/deform

» Detachment, perforation, missing and other ation at the port

damages to the dust cover.

o VLU B R . SRR

* Ablation occurs at the port of the busbar. O\ Check the

o CVRHR LR BB I R ] fousig

» Busbar loosens or deforms. O I e 4 1_.1‘

o LRUSLR I MR KT 10mm TR B B AT % {‘,
H ML R .o r \

* Open damage greater than 10mm at the cable ;ggfg’@’mm e, 2 J—
jacket, with exposed cores. Check for U= P

© RGAREHIF IR RIS . Smaonwnerot N o Chekie

* Open break or hidden breakage occurs on the i%‘it'*ﬁﬁ] | % or
cable core. Check the equipment fixation completeness

13



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

A2

P100 CHAR & ARt R E (2223 B RE
Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of P100

Drone (applicable for 22/23 models)

ESER A BOA MBS, A5 HBEEAR SR R H R misAT Z & M H R L% s m#t1T

E e

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o BRI HIMLTE . 2E AL B SRR I
%o

» Detachment, perforation, missing and other
damages to the dust cover.

o JLTARIR AL H B S Ok

* Busbar screw hole cracks or is missing.

o JEVARC LRI R

 Ablation occurs at the port of the busbar.

o JEURAR HE BRA I B AR T I AR

* Busbar loosens or deforms.

o ZRASZE N HR KT 10mm FF U A R H AT
HALZE .

* Open damage greater than 10mm at the cable
jacket, with exposed cores.

o ZRBEZE LT IO W R BRI T AL

* Open break or hidden breakage occurs on the
cable core.

TR

prmbe Aitd
Check the sealing S CTGER /AL 1

Ak

Check for
ablation/looseness/
deformation at the
port

i 1 Be b/ RAE 1 AT A A
Check for
ablation/looseness/deformation

hole for

at the port | \
completeness

B ] A
Check the equipment fixation

WAL A A
Check the screw

V50 ICIAR B HD R LR Gi 4R (22/23 FIBAD K&
Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of V50

Drone (applicable for 22/23 models)

ESER A BCH MBLUFSIHE, A5 HBEEAR SRR H B mIs T Z &M HE R L% sL a3t 1T

kR

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o BRI HIMLTE « ZE AL SRR S AR IR I
£

» Detachment, perforation, missing and other
damages to the dust cover.

o JCURER AL B Sk

» Bushar screw hole cracks or is missing.

o JER I H IR L AR

» Ablation occurs at the port of the busbar.

o JEVAR HEBURA I SR T I R

* Busbar loosens or deforms.

o LRUNLL 7 R KT 10mm JFBCHE R B AT
H AL

* Open damage greater than 10mm at the cable
jacket, with exposed cores.

o ZRUGZRE LT RO W AL BRI T G

* Open break or hidden breakage occurs on the
cable core.

St el /R 1 AR A A
Check for
ablation/looseness/deformation
at the port

S 1Rt 1 AT | AT G T N2 )
Check for Y 4
ablation/looseness/deformation g
at the port

14

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

[ |K e S ok

Inspection for Damage to Servo

V40 RENR F R E

A2

Inspection for Damage of the Servo of V40 Drone

WESEWRE 4B B A E,
B,

A ARSI R BIE LT L e NI E IR B a 1T

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o FENLAMTE LR T 5mm @M.

* Penetrating crack greater than 5mm occurs on
the servo housing.

o MENLAMTEHILRT 10mm G H AR )
REAME .

* Crack greater than 20mm with stress
whitening on the servo housing.

o MEHLIE E SR AL H IR T 2mm T

.,

* Penetrating crack greater than 2mm occurs to
the set screw hole of the servo.

o MEHLEC N AL SR H KT 2mm 5%
PETFEL.

* Penetrating crack greater than 2mm occurs on
the servo or motor base spline shaft.

o MENLER FL AL AL UG H K T 30% B 417

CERARRERT Imm) .

* More than 30% (greater than 1mm in depth)
wear occurs on the servo or motor base spline
teeth.

o FMENLER AL AL PR SR 5 G [ A2 5 A7) AR
B (A RATE R ERE) .

* Looseness persists when the servo or motor
base spline is fixed to the servo arm
(noticeable looseness in side-to-side and fore-
and-aft rocking).

o fENLGIEIERIB1T.

* The servo malfunctions.

V50 fENLIRFR A

V50 Servo Damage Inspection
UESEBR & B BT P40 E
B,

o A N BARAS R B E B isqT %

FERE R A
Check the damage
on the servo arm

R BE Sk AT
Check the w
the ball head

il R A T

Check the wear on

/ﬁe bearing

MRG0 A
Check the
crack on the N
connecting rod ) /‘ AL A
heck the crack on

2 . the housing
SN | // I
s |
(o)

HER R ) -

Check the damage s T

on the servo arm - cpecy the wear on the spline

W 22 [F] 5 Ky A

Check the screw fixation

R E IR EARAZ LG 3T

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

15

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

o FENLANST IR T Smm ZE TR .

* Penetrating crack greater than 5mm occurs on
the servo housing.

o MEHLAPFE LR T 10mm 28 H AR B )
KEAMWG .

* Crack greater than 10mm with stress
whitening on the servo housing.

o FEHLIE E SRSLH IR T 2mm ZE T

%,

* Penetrating crack greater than 2mm occurs to
the set screw hole of the servo.

o FEMLEC R HLREAERRE A H IR T 2mm 2855
PEFFEL.

* Penetrating crack greater than 2mm occurs on
the servo or motor base spline shaft.

o FEALEC R ALEETE B A H IR T 30% B 45

CESR KT Imm) .

* More than 30% (greater than 1mm in depth)
wear occurs on the servo or motor base spline
teeth.

o FEALEL AL TE B 5 A B e S AT B
OV WS G N EE L T v DI

* Looseness persists when the servo or motor
base spline is fixed to the servo arm
(noticeable looseness in side-to-side and fore-
and-aft rocking).

« MENLCIEIEH BT,

* The servo malfunctions.

BB ERE

Propeller Damage Inspection

A2

A B R A
Servo Damage
Inspection

R BE Sk A
Check the wear
on the ball head

il R P A

Check the wear on

/&tﬁe‘ﬁaring

HEAT LG A
Check the crack
on the A )
connecting rod Lﬁl‘ FERE A
k the crack on
the housmg

/

NER A R A
Servo Damage
Inspection ACER AR A
Check the wear on the spline

W 2 1] T o Y
Check the screw fixation

SRR E (21 3K /22 3K 123 FEBMD A
Propeller Damage Inspection (applicable for 21/22/23 models)

ESER A BCH MU SIEE, A5 MBEAEAR SRR H B s T Z &M H IR LRz s m 31T

kR

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o R HIBLK T Smm R B A5 .

* Crack or damage greater than 5mm occurs on
the blade.

o R HIATE, AW ZEKT 30mm.

* Blade deforms with a deviation of more than
30mm at the tip.

o RIRHIUKT 5mm Gl FFEL.

* Longitudinal crack greater than 5mm occurs
at the root.

o BMHBUKT sSmm B FREEA KT
2mm PFEIT R .

* Transverse crack greater than 5mm and
longitudinal crack greater than 2mm occur at
the root.

o RWHI EZUI BN ERBTILE .

* The root delaminates or loosens.

AL TE B A AT
Check the screw hole for completeness

T

BRI
Check the crack on
the blade tip

l\

O AR
Check for
crack/damage

RGO
Check the crack on
the blade root

16

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

ERTERE
Propeller Holder Damage Inspection

WhiRE (3FEH) BE

A2

Propeller Holder Inspection (applicable for 23 model)
UESEBCR WA ML N A E, I M AR R 4 E BT 2 A i H A bk s n dtir

Cik;/

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o HETRRBIMLE

* Pins get loose and detached.

o RIHIATE .

» Deformation occurs on the propeller holder.

o BICHIUKT 5mm G FFRL.

* Longitudinal crack greater than 5mm occurs
on the propeller holder.

o BRI EIAD)

* The propeller holder bearing gets worn and
loose.

o FHETIRRR B b B SR Ak i o

¢ Failure of thread-locking fluid causes that the
pin nut gets loose.

17

RIAZ I R B A
Check the deformation
and cracking on the
propeller holder

S5
€ 5
(s BB H 2
127} f Check the wear on
/ —— the bearing
LB R A A 10 &
Check the thread- | -1
locking fluid in the = (%
screw hole | Tl ¢
T Y X
'SNEY /‘ %)
AT ISR A
Check the

looseness of pins

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

IR ERE
Main ESC Damage Inspection

S EIERE QLK /22 K 23 FEH) BE
Main ESC Damage Inspection (applicable for 21/22/23 models)

WESEWE 4B B A E,

.
Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

BERIZRAT 2L B BLR T 10mm Tk il 45
HAER LS

Open damage greater than 20mm with broken
wire core occurs on the power cord.
PEHZRAE 2 B R T Smm [k .
More than 5mm of power cord jacket is
missing.

SIS B IR T Smm FF R
FLAEH LA

Open damage greater than 5mm with core
broken occurs on three-phase cable jacket.
OT i1t I FE M SRR AL« ik 7y I Bk
%

Melted OT terminal affecting the tightness or
contact missing.

Al B R AL H KT 20% ety il
KETEAL .

More than 20% of the surface area of a single
contact is ablated, missing, or deformed.

P A1 55 H ] SR AL AR

The set screw hole at ESC housing is
damaged.

HLI AR 52 IR T 10mm 2853 M
Penetrating crack greater than 10mm occurs
on the ESC housing.

RSN S BT 5mm 5 1L,

Perforation greater than 5mm occurs on ESC
housing.

HL I VA IR W 1817

The ESC is not functioning normally.

A2

A ARSI R BIE LT L& NI E IR s a1

S 2 3 PR B
Check the radiation fins for breakage
LED AT Wik \
Check the LED indicator ~ R

for damag SN 2\
AR \\ \\
f \\\ \," \
)7
RS a
L Ealioaey Check the cable for
Check the cable f damage
damage
EIEWE%?LE&L Kty [i] 5 WAL WA 7Y
Check the set screw ghlecr th; set screw
hole for damage ole Tor damage
18

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

RN ERE

Main Motor Damage Inspection

FTHEHRE (213K /22 K 23 B A

Main Motor Damage Inspection (applicable for 21/22/23 models)

UESEBCR WA ML N A E, I M AR R 4 E BT 2 A i H A bk s n dtir
G 3

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o WHSNTE SMET) HBLRT 3mm FiE peamunnn S
Ti}:l:%égkﬁﬂ% %2 urﬁJ i—l—%tij] R Check the enameled wire Check the screw hole of

for ablation propeller holder for

damage

* Penetrating crack or deformation greater than
3mm occurs on the motor housing (outer
rotor), which affects the rotation.

o HNLSNE (M) AR B H ZHn [
JE T

» The motor housing (outer rotor) gets loose
and there is no improvement after being re-
tightened.

o HINUHE 8 FRaL) Bk Balithey

pefErik (AR T 30%) -
* The copper wire (stator enameled wire) of the  shesgu TRk E AR T
i H Check the housing for N Check the cable
motor is blackt_ened by ablation or hasaburnt < tion FEABBILIRT  for damage
odor (the area is more than 30%). Check ;hle bfottom
5 screw hole Tor
° EEHLEEQ@%%L'EHI%{%%L) damage

* Slippage occurs on the screw hole thread of
the motor base.

o ZANLRBILE M BLR T Smm T TRE R
BT

* Open damage greater than 5mm with core
broken occurs on three-phase cable jacket.

o OT i1 HIBLFEm SRR . k7 H IR
%

* Melted OT terminal affecting the tightness or
contact missing.

o M R IEHAR H LT 200 beih, 5k
RETEA .

* More than 20% of the surface area of a single
contact is ablated, missing, or deformed.

o HHLICIEIERIEIT.

* The motor is not functioning normally.

19

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

LR ERERE

Motor Base Damage Inspection

A2

BHURERE (213K /22K 123 FBH) B
Motor Base Damage Inspection (applicable for 21/22/23 models)

IESE R A BCA B SIHE, A5 HBEAEAR SR R H s T Z &M H IR L% s m 31T

E e

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o FLHLIRJEIRFLH IR T 3mm ZEE I

* Penetrating crack greater than 3mm occurs to
the screw hole of motor base.

o LML [ H LK T 3mm ZEE I

.,

* Penetrating crack greater than 3mm occurs on
the surface of motor base.

o FHLERE HBLURT 5mm 28 H ARG N )
KERZR

* Crack greater than 5mm with stress whitening
occurs on motor base.

o FALJR R H AR T HLJGvE S LB i3k
A7 HE L 8] 5E

* The motor base is deformed and cannot be
assembled and fixed to the motor or arm.

PBHRERE

Arm Damage Inspection
BUEBHE (213K /22 FiEH) K&

FLAILIEE MRS 2
Check the set screw hole

GERREG A
Check the structural
crack

HURS [] E BRAL h A
Check the set screw hole
of the arm for damage

Arm Damage Inspection (applicable for 21/22 models)

RS B MBS, 35 MBEEAR S R0 H

kR

SMRIBAT 22 A M H LR Bz sL G kAT

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

o WU R v I KT Smm ZE AT
2.

» Extensional crack greater than 5mm occurs to
the end of the arm.

o FUEAEEA B IR T bmm ZE MR AL
57 £L.

* Penetrating crack or perforation greater than
5mm occurs at any position of the arm.

o MUE MBI RS B S e BIERERT
10mm.

* The arm is significantly bent and the error of
the complete arm is greater than 10mm.

o HUBHRA B B BT Smm AR i .

* Crack greater than 5mm or looseness occurs at

the arm clamping position.

pitagione

«— Check the Bkt
{ crack Check the
/ { crac;lyl
Bt \
Check the gk B

crack Check the

|}
clamp sealant R / -
il ione

Check the

Ryt
Check the
crack

clamp sealant

20

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

BUE#HRE (2330 BE
Arm Damage Inspection (applicable for 23 model)
UESEBCR WA ML N A, I I ARAR R 4 E BT 2 i H A bk s n dtir
.
Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.
o HUBS ARSI UK T Smm S I
.
» Extensional crack greater than 5mm occurs to
the end of the arm. U
o FUBAERAIE HIICT Smm 77 R4l S,Qf,f:js‘ss,am
AL
* Penetrating crack or perforation greater than I
5mm occurs at any position of the arm. Check the snap fit
o HUE LA 2l B e BNV R KT
10mm.
* The arm is significantly bent and the error of
the complete arm is greater than 10mm.

o HUBF A B EUK T 5mm Z4rakiin

Check the
crack

o

i
BB WYk
« Crack greater than 5mm or looseness occurs kot Aot
at the arm clamping position. crack crack

o HUE L5 TC I 2To B K .

* The arm clamp shall not be broken or
missing.

s MBI BLEMERT 10mm e, L&
U

* The folding structure of the arm shall have no
crack greater than 10mm and no deformation.

KEERMRGHENE

Flight Controller and Sensor System Damage Inspection
UESEBEAR WA ML N A E, A AR YR8 FE B WS AT 22 M H IR bRz s m sty
Gk 3

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.
o LRAGZE R KT 10mm FFTSCE AR Ak
* Open damage greater than 10mm with broken
wire core occurs on the cable jacket.
o ZRORL PR T Smm Bk .
* More than 5mm of cable jacket is missing.
o Hh5E R ALBUR .
* The housing set screw hole is damaged.
o FRFEHBLRT 10mm FZE MR
* Penetrating crack greater than 10mm occurs
on the housing.
o A FEHBURT Smm % AL,
* Perforation greater than 5mm occurs on the
housing.
o TVEIEHIZAT
¢ Failure to function normally.

21

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

PAT R RSB F R E bR

Inspection Standard for Exterior Damages of Application System
B RG AL IR FRE IR

Inspection Standard for Exterior Damages of Key Structure of RevoSpray System
BHMARGME QU2 FEM) BE

Inspection for Damage to RevoSpray System (applicable for 21/22 models)

UESEW A ML T AR E, 27 HIEAEARS R E HWisiT Z i H W R % L5 #1T
B,

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety
but not included in the list shall be reported for confirmation and replacement.

ot s 3 o R Rk
o ZRAHILZGMIBINIL S, iSRRI — Check the
Z‘E%‘; . S N peristaltic

} structure

— LR
— / #

| Check the
crack on the

» Leakage occurs to the liquid tank, and the
peristaltic pump cannot be fixed securely.
o UFENIRICIE R E EAE, MCE IR

%O R Y »"/A\ | housing
* The peristaltic pump cannot be fixed securely, )l /’/‘j\

and leakage occurs to the liquid tube. HIHBRAE ‘f\/
o BHFEAFHIAT 10mm FBEIFR. e \ Bt
* Penetrating crack greater than 10mm occurs E&’iﬁ@ﬁﬁ N—— Checkthe
on the peristaltic pump housing. motor running i
o IEBNRANEIM IR T bmm ZE AL -
* Perforation greater than 5mm occurs to the
peristaltic pump housing.
o WA EUBTE, RAEET .
* The spray bar has detached, failed or
deformed.
22

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY ) ’
GLOBAL TRAINING
PROGRAM ‘,‘G
R 22 [F] 5 Koy A5
Check the screw fixation
e SR HhEREG A
/ N 1B A O A A Check the crack on
[ Check the folding the housing
A\ (LA, structure
A |
S RO N5 EIEBINR
Check the crack on Check the tube P =
the housing leakage <k>
. v WIS TR /
HPLIB AT A 7 / Check the shut-off B S A e
Check the motor /A /] valve operation Check the joystick
funning (¢ | A for deformation TR
' 7 SR Onerational
\ Check the tube Operational test
leakage
A \ {
AL A G 2
Check the screw
hole for damage
BRFL A R A
=5, Check the screw
e hole for damage
A
8 f
/ P
IRLUT I 1 \
Check the housing . .
for crack/perforation o A T’Ffé}:; ﬁﬁkf
S Check the tank for
/ = deformation
HHE BRI
Check the tube
leakage
n
ERER
Notes

LGFA I E R AL N TR AR BN E 2 B 8 AN A2 SE L R SRS 2 R AL A R B 15 b
TIER RERE, A L DURBEBEv& 7 A5 P A5 e 2o 8 B N MR L A A < PR S i K
BTE TR N 5 R e R 22

The liquid tank has been secured with nuts tightened into the set screw holes. If the fixation is not
stable, check whether the nuts in the screw holes are in normal locking status. Re-tighten the nuts
with a rubber hammer and secure them with "epoxy glue" or "quick-drying adhesive" and tighten
the screws again.

ZiFaUE SR RERA N, AT RO R BRI TIE E, IR A B R HRAENE N T
BRI

In case of the nuts of the liquid tank get loose and the liquid tank is deformed, repair the liquid tank
first. It is not allowed to directly replace the liquid tank without repairing the deformed one.

23

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

BRARRBESINR EREIRAE

A2

Inspection Standard for Exterior Damages of Key Structure of RevoCast System

BRAGE (2223 FEH) BE

RevoCast System Damage Inspection (Applicable for 22/23 models)
UESE R A I R AR, 25 R IEEARS R E HEWMIET L2 i H W R iz st 5 1T

B

Confirm that there is no damage to the device as listed below. Any damage affecting the operation safety

but not included in the list shall be reported for confirmation and replacement.

o BAHHBUREIILS, 3RS IC L E .

* Leakage occurs to the granule container, and
the spreading module cannot be secured.

o FIFGEAMIN R IR -

* The RevoCast gear set is damaged (gears are
damaged and failed).

o WAL IEE TR AL (AR T
30% HHHLGIEIZT) -

* Corrosion occurs to the screw feeder motor,
causing the motor failure (the corroded area is
greater than 30%, leading to the motor

failure).
o A FERIEIAT smm EHIEG R
MH.

* Wear greater than 5mm accompanied by
leakage occurs to the main body of the screw

feeder.
o VEZEHH IR KT 30% £54 H 52 [ 2
SIBATREE o

 Corrosion greater than 30% area occurs to the
flange, affecting the fixation and stable

operation.
o FEALHMBLUAT 10mm FE I 2 sl gl
EI787

* Penetrating crack greater than 20mm or
structural damage occurs to the spreading

disc.
o JEELHALHIHA KT 30% 51k H 520
WLIBAT o

 Corrosion greater than 30% occurs onto the

R | AR
Check for
crack/deformation
IS e B AR S E
Check the screw
feeder for wear

RO AR
Check for
crack/deformation

R R A
Check the flange for
wear

B ] ot A

Check the lock for

fixation

PO ZYRA

Check the spreading

disc for crack

FAAE LR A A1

Check the corrosion

on the spreading disc
motor

24

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

spreading disc motor, affecting the running of
the motor.
o RATE K HILKT 10mm R AR A
LRSI 2Bl Smm 28 R Bk
¢ Open damage greater than 10mm occurs on the
wire jacket, with core breakage or missing of
5mm wire jacket.
R E R
Check the fixation

of the granule
container cover

RS 7
Check the screw
hole for damage

LA G
Check the screw
hole for damage

LA o [ e A A
Check the fixation of
the granule container

HhSEREL ] LA
Check the housing for .
crack/perforation LA A

Check the screw
hole for damage

BRSLAAY G 2
Check the screw

hole for damage R
Check the tank for
B BIREE deformation

Check the granule
container for leakage

Notes

o RHE I E RRAL A R NBREBEE S i, 2 IR E A A SR I GRS A MR FL P9 IR B 7 AL
TIER RERE, A L DURBEBE V& 75 A5 e 2o 8 B N MR L A A < PR S i K
BT T I ] i HH 2 R 2L

e The granule container has been secured with nuts tightened into the set screw holes. When the
fixation is not stable, check whether the nuts in the screw holes are in normal locking status. Re-
tighten the nuts with a rubber hammer and secure them with "epoxy glue" or "quick-drying
adhesive" and tighten the screws again.

o RAEWLERMREEAG, BRI T MALEHHMTIE R, S REBR BB T
EEE R

* Incase of the nuts on the granule container get loose and the liquid tank deformed, repair the granule
container first. It is not allowed to directly replace the granule container without repairing the
deformed one.

25

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



S : 7 XAG ACADEMY X’ c
: GLOBAL TRAINING
PROGRAM g\ &

FB=E RORIEAN AR

Chapter 111 Disassembly and Assembly of XAG
Agricultural Drone

IS MR
Overview

AN FEHR 2023 5K P100Pro &ML N KHL. VB0Pro £k TE N KL S HAH AT 55 R GE K
BT, A NASEH T 2022 3K P100 A IEA KL VB0 Aol e N KA R HAH ST S R
Gi. fEATENETHSUIEBRER T G GRS ZRIFEE R, 2R RE > i
AR TT 4, AHER > S5 R ) 2 ey SR EIF A A Z R, AR, [, X454
JAE R T AT IR ) BT SR OR L AL rB 2R 40 . IR RS K TE O A S B, A TCAT IR
R YR AL

This chapter mainly includes disassembly and assembly of the key components of 2023 P100 Pro
Agricultural Drone, V50 Pro Agricultural Drone and their payload systems. Some contents are applicable
to 2022 P100 Agricultural Drone, V50 Agricultural Drone and their payload systems. In this chapter, the
disassembly procedures are presented by illustrating with corresponding serial numbers. For the
assembly procedures, most of the steps are the reverse of the disassembly procedures. However, in some
structures, the assembly sequences are different from that of the disassembly. Please read it carefully. In
addition, before disassembling the structure and related electronic components, please ensure that the
power cords, communication cables, and tubes have been separated and confirmed that there is no power
supply in any form.

PRERFF T
Environment for Disassembly and Assembly

PR PR A IR = N B OROCE e 2, AEMEIT R SR T AWUBCE AE 48 € 4B X S 4R & 31T
PR S N AR RS RN S S AR AT TS, AR AR TS B KR, A5 1R R S E
IR0 Gy AR A v D 5 LR AT 6 ZE B A AV R A B 4 S AT TR

Please ensure adequate indoor lighting for the disassembly and assembly. For maintenance, the drone
shall be placed on the repair bench in the designated maintenance area. Micro parts after removal should
be placed in storage boxes or other containers; electrical equipment device be placed away from water
sources, and should not be placed at will. Sharp and vulnerable accessories disassembled shall be
wrapped or protected with foam materials before being placed.

YRETHTFF AR

Pre-disassembly Work

BT NHLEAH RAE 55 22 48 O 58 G DU SE S HEAE T7 S8 5E Jm »  AEHRENHT MO o AL 14T
PRENIASRAE S5 RGUEAT RIS, 5 R SR 2 sUIERHE i (A < B AR L AE REAT SRRl v, 5
FRCHERIE T V35 I T 5 7 AT HEAT R AR

After the completion of verification on the drone or relevant payload system and the formulation of
maintenance plan, clean the surface of the drone or the related payload systems to be disassembled. The
parts in contact with pesticides or fertilizers shall be subject to basic cleaning and air-dried them before
being disassembled.

HFETAESR
List of Tools for Disassembly and Assembly

PR THERANGRL R R Z TR, LT TR, fsh TR, KT R, fHihT
Bt a, TRAMPSREST BA Enart, DI e ™% | (TR TS
REAT A 30 S 3 AT T BN AU = K

26

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

Tools including manual tools, electric tools, calibration tools, auxiliary tools, consumables and so on are
necessary for the disassembly and assembly of drones. Due to having certain risks during use, the tools
shall be strictly operated in accordance with the Guidelines for Use of Tools to avoid personnel injury or

property damage caused by improper operations.

LA T A% Mtk R
T(.)OI Tool Description Specification Applications
Attribute
S T NHLREE
pad
Aﬁ?eg\sﬁjr%%vgr?\j/er 1.5/2.0/2.5/3.0/5.0 | Disassembly and assembly of
FHT A drones
Manual Tools %
IiEgT - Disassem%blil\ﬂj}zfembly of
Ratchet Wrench
drones
H1Zh LA . 12v~24v A 5 44tk sk T NHLREE
) HLBNIRLL ] .
Electrical . . 12v~24v Replaceable Disassembly and assembly of
Electric Screwdriver : .
Tools Screwdriver Bits drones
- ZE M IS WAL i
T E ZE Iy
K{EIT\ AT EE‘¥E.jﬁi$ Torque calibration of
Calibration Electronic Torque .
Torgue Wrench measurement and control points
Tools Wrench
after assembly
. FiC & FE AL AE B/ 7 [ 4 e R 22
H
ZJF@EJJ.I’ ) Tifa s Removal and installation of
Auxiliary . . > k™ :
Cornering Device screws in tight space with an
Tools . .
electrical screwdriver.
MBI TR o 30 BUE B M B 26455 5
- Gl # C .
Auxiliary . s Wiring guide for arms and at
Lead Wire - i
Tools tight positions
2 s s LR KB TE R B R
- Abrasion-resistant wrapping for
Acetate Tape
cables and tubes
ANHARZSE CERJED #idie
B LB - Repair of bl%l\ ith I
Electrical Tape epair of cables with a sma
area of damage (non-power
cables)
7 ETiR A
KM Screw Loosening Agent - Loosening corroded screws
before removal
Consumables TR R, TR LR
N *7?(7\@}%%5?{ @ .?!QHU{/\ ’ ﬁ S
WREZ I Semi Applied before mounting screws
. emi-permanent Screw .
Screw Adhesive . to prevent them from getting
Adhesive .
loosing
. 2R i Nz
55 meniie | e forant
Marker Red and White . .
loosening after fastening
Jt AR
Vaseli - Lubrication of peristaltic pump
aseline .
synchronous disc

27

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

REMZE JER
Requirements for Key Measurement and Control Points
P RFVERMTN KHLIFE R B E

Quality Measurement and Control Points in Disassembly and Assembly of P

Series Agricultural Drones

el %t EE G ER
Unit y Parts Installed Torque Control Point Installation Requirement
Pk F e
Connection between the
WLk Fuselage front 29-31 kgf.cm -
Fuselage front | compartment and the
compartment fuselage
EHTEE PN
4D imaging radar 21-22 kgf.cm i
HE i 2 KT B, i R e fd A
Propeller 48-52 kgf.cm Blades must be replaced together
ERT:
ESC 12-14 kgf.cm -
PUE 5 1k
Arm and fuselage 29-31 kgf.cm i
%Pjﬁ\ré%t:igr?tﬁnlgk'g;ﬂ] A
ML JES B2 5 FL ML 1kgf cm. Installed in a diagonal manner
Motor and its base ' —
F7'%: 49 kgf.cm 21 (i P ZE FR IR
BUE & Tightening: 49 kgf.cm | Mark with a red oil-based pen
Arm Wik 35-35kgfem | BIE 7 IATIRL— S EAN
Pre-tightening: 35-35 Threaded end facing outward
Am%‘i EE‘HtLEfE kgf.cm along the steel sleeve
rm and motor base N NS
F7%: 49 kgf.cm PARERL oy il
Tightening: 49 kgf.cm | Mark with a red oil-based pen
VSRR o Ve
Assemble the three-phase wires
1 it corresponding to their colors
B i 25-26 kgf.cm oponaImo :
Motor ESC terminal T T A PR R RS gt
Wipe up the terminal face with
alcohol
8pin & T IHLL 7 1)
8-pin interface facing the
Fuselage front compartment
LRGN T GG, 314 WU
- AT TE A L7
ERIN 12-14 kgf.cm Do not wind cables during
Busbar
Fuselage assembly, and leave the 3/4 arm
Frame outgoing line above the tube
Bl TR S A TR
Verify whether the terminal
rubber coating is cracked
B
ESC incoming line 25-26 kgf.cm )

28

A2G

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

et %t R G BR
Unit y Parts Installed Torque Control Point Installation Requirement
AR 515 5 & BT
e IEARZAEAM, FRAE S
e TJ”:[J, LA i Ge
e 12-14 kgf.cm Cabling of battery plug and
Load butt joint . 2
signal cables: Positive cable at
the inside, negative cable at the
outside, no tangling.
FAES Tk
FEMEER¢E | Tail Frame and fuselage 29-31 kgf.cm
Tail F aainl
altFrame JEAmL 25-26 kgf.cm -
Connector cable
Y itRs) P S
- Liquid tank and landin 13-14 kgf.cm -
EHEE | gear ¢
RevoSpray/Re - -
Load frame and liquid 21-22 kgf.cm -
tank

P BRI TN CHLYFER R ERE R

Quality Measurement and Control Points in Disassembly and Assembly of P

Series Agricultural Drones

el S0 IR SR
Unit y Parts Installed Torque Control Point Installation Requirement
BiEHEE
4D imaging radar 11-12 kgf.cm i
LR
Cable hub 11-12 kgf.cm
¥ fi
Clamp 11-12 kgf.cm
—ABLE A HE JE S 37 48
Integrated Sensor holder 11-12 kgf.cm i
Fuselage J oo o
Frame DRI
Semi-finished piece for 20-21 kgf.cm -
easy disassembly
P2 T S A FH PR PR e A
FRAE 5 oG Ti%: 11-12 kgf.cm A 4 J i
Tail Frame and Pre-tightening: 11-12 | Wipe the metal contact surface
connector kgf.cm between cables and connector
with alcohol before wiring
P VIEYN E SE VST S SR |
T, VERMRERET N E T W
\ Hop
G EERE ik
HUE HAF Arm z?nd fuselage 80-90 kgf.cm Tighten bolts with flange jam
Arm nuts, and use washers together
with nuts for the steel shaft of
the main arm
WR T A 48-52 kgf.cm -

29

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

fhifls
Assembly
Unit

A JIFEAE R GHHER
Parts Installed Torque Control Point |  Installation Requirement
Propeller
. 25-27 kgf.cm
Pre-tightening: 25-27 -
e LR AL et o

Motor base and servo

kgf.cm

F7%: 60 kgf.cm
Tightening: 60 kgf.cm

HLL HUALE

Motor and its base

. 25-27 kgf.cm
Pre-tightening: 25-27
kgf.cm

7% 60 kgf.cm
Tightening: 60 kgf.cm

B R b T
Motor ESC terminal

24-26 kgf.cm

VR VRS
Assemble the three-phase wires
corresponding to their colors

S5 T ASE FH PR 4K
Wipe up the terminal face with
alcohol

RN L e
Connection between the
servo and the arm

Ti: 25-27 kgf.cm
Pre-tightening: 25-27
kgf.cm

RENLACE EAT (3R
D
Servo arm connecting
rod (rudder arm)

F7%: 60 kgf.cm
Tightening: 60 kgf.cm

Ti'%: 25-27 kgf.cm
Pre-tightening: 25-27
kgf.cm

RENUEE AT G
F

Servo arm connecting

rod (connecting rod)

F7%: 60 kgf.cm
Tightening: 60 kgf.cm

T 25-27 kgf.cm
Pre-tightening: 25-27

kgf.cm
Zifa 5 e
£ | F¥% % | Liquid tank and landing 13-14 kgf.cm -
% gear
RevoSpray/Re IRHE 52540
voCast System | Load frame and liquid 21-22 kgf.cm -
tank
PR P U
Notes to Disassembly and Assembly Procedures
— AR AR PR E SR A UL B

Notes to Assumption Conditions for General Disassembly and Assembly

Procedures

o MR 22 AT NA AR E] o
 The screws shall be able to be removed smoothly.
o GERTC EHADIE KR .
 The structure shall be free from serious deformation and damage.
o BEMFZ IR A IEH .

30

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

» Components shall be engaged with each other properly.
o B PRAT IR TS Y R o

« There shall be no dirt sticking between parts.

PR T OLAC B 1 B

Notes to Handling Abnormalities in Disassembly

AR R AR AE S W B 0, NN S B 7 BEAT 0 A HIR A O 2 ) T R T R e B . AE
S A R A B I RS A I KON U AL REAT IR o, R 2 ot A P R 22 A B 7
TR 5 R HEATIRED, XA R 22 PR E i SO SE (E F Fah TR, e e r sl TR A 4H g i K4
PRg 22 pfsk o

For any abnormal situation in the process of disassembly and assembly, troubleshoot and analyze the
abnormality, and use appropriate tools as the assistance for disassembly and assembly. For any dirt
sticking in the process of disassembly, moisten the dirt with water and remove it. For rusty screws,
moisten them with loosening agent before dismantling. When disassembling rusty screws, use manual
tools to avoid damaging the screw cup head due to excessive torque caused by electric tools.

Ha 5 =N B
Instruction to Assembly and Mounting
FELH G 22 BT AR SE BT S O AR TE 4R, G 53R NAE & 7 R IR SR kAT . AE%
P T U A R 2 AT BRI, SR PO SO AR FO MR 22, e R RN 1S LAY Y
CHRBE BT IAE ATD) FERIF N E RR L2 HEAT 15 8 AT S, 2238 58 ) 18 F #1 0 9 F 3k
ATRE, ESK A BRI E H1) Z K 5 A AL (el 3 10 5 5o 2B kAT 7 S AA bR iR
Before the assembly and mounting, it shall be verified that the accessories for replacement are
undamaged, and assembly and installation operations shall be carried out in the environment with
adequate lighting. When tightening with screws in the process of mounting, the screws shall be
corresponding to the specifications of the accessories. Before the mounting operation, understand the
requirements of the Quality Control Points of Disassembly and Assembly, and tighten the screws with
the specified torque according to the instructions. After completing the assembly, use a torque wrench to
verify that the specified torque requirements are met and mark the anti-loosening screws with a red or
white marker.

P RIIFHETF

Disassembly and Assembly Procedures for P Series

P RFIPLLHrEeE 5
Guidelines for Disassembly and Assembly of Fuselage front compartment of P
Series
i@ﬁi
5 & o fé . g
31

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING

PROGRAM

A2

URLE MG R BARER
Screw Specifications and Mounting Requirements
Fr5 W2 22 Kk WR22 YRS I ER
SIN Screw Spec. Material No. Torque Requirement
Q) M5*16 02-004-00939 29.0-31.0 kgf.cm
@ M4*12*8 02-004-00834 21-22 kgf.cm
FERRE
Disassembly Procedures
1 REIHLE S0k BJ5 R U7 RAL 8 Tl M5*16 [ iE i 22 .
1. Remove 8 M5*16 set screws that connect the fuselage to the top and bottom of the Fuselage front
compartment.
2. PrREIHLE SN AT T WO SR AR 2
2. Remove the screws at the connections between the fuselage and the two sides in the front of the
Fuselage front compartment.
3. AN EHLLEEH (WLSk SORFIE DRSS/ T S )
3. Pull outward to separate the Fuselage front compartment structure (the Fuselage front compartment
and the sensor module structure can be separated completely).
4. Iy BRI AR SHLSGERAL 4 B M4*12*8 1542,
4.  Remove the 4 M4*12*8 screws at the connection between the sensor module and the Fuselage front
compartment.
5. Hihior BRI
5. Pull forward to separate the sensor module.
BERE
Installation Process
1 BEDENCSK TS 2dehi &, 23k BRI RIERT TR .
1. Fix the Fuselage front compartment to the mounting position on the fuselage, and install the upper,
lower and front screws in the Fuselage front compartment.
2. [ RS S ISR IERT Ty, BRI e ] e R 22
2. Fix the sensor module bracket to the front of the Fuselage front compartment, and install the sensor

module set screws.

P &% BHESFEES

Guidelines for Removal and Installation of P Series Tail Frames

R RS R RIRER

32

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



ZZ o scomn L2.G

PROGRAM

Screw Specifications and Mounting Requirements

Fr5 W2 22 Kk WR22 YRS I ER
SIN Screw Spec. Material No. Torque Requirement
@® M5*16 02-004-00939 29.0-31.0 kgf.cm
® M3*10*6 02-004-00624 6.5-7.5 kgf.cm
® M4*12 02-004-00994 12.0-13.0 kgf.cm
PREIRE

Disassembly Procedures

1. FREINLE 5 RAME B 07 & T U5 AR AL 8 Bl M5*16 #242.

1. Remove the 8 M5*16 screws at the connections between the fuselage and the upper and lower parts
of the Tail Frame.

2. A B RAESS K (RBIES A BRE B .

2. Pull outward to separate the Tail Frame structure (the Tail Frame structure can be separated
completely).

3. Sr BSR4 i M3*10%6 #5242 .

3. Remove the 4 M3*10*6 screws in the plug module.

4. HUH RS CBORSE NI IR BIRL S ) .

4. Take out the plug module (after confirming that the power cord has been separated).

5. JREISHL 2 P MA*12 842, S B i S

5. Remove the 2 M4*12 screws in the guide to separate the battery guide.

BRI

Installation Process

1. BEUERHESH THL S ZBEAE, RSN LT IR,

1. Fix the Tail Frame structure to the mounting position on the fuselage, and install the upper and
lower screws in the Tail Frame structure.

2. [RGB T e R AL, w3eE iR,

2. Fix the plug module to the mounting position on the Tail Frame, and install the set screws.

P RIIHVE TSRS

Guidelines for Removal and Installation of P Series Arms

YRLLHME R ZLBER

Screw Specifications and Mounting Requirements

33

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

e W 22 JH A% W22z WKL /7 E R

S/N Screw Spec. Material No. Torque Requirement

0®) M5*32 02-004-00780 29.0-31.0 kgf.cm
PFrERRE

Disassembly Procedures

1. PRENLE b5 2 8 M5*32 HUE & K AF .

Remove the 2 M5*32 screws in the upper part of the fuselage that fix the arm tube shield.

PREVHL BN JT 2 B0 M5*32 HLE & R

Remove the 2 M5*32 screws on the side of the fuselage that fix the arm tube shield.

SMRLG BEHUVE (HREDHVE BT R RV IR 5 E I C B .

Pull outward to separate the arm (after confirming that the arm cable and tube have been separated).

wWowhN e

HEEHED

Notes

+  P100 /% P100 Pro PURHLE 40 7512 — 2.

«  The four arms of P100 and P100 Pro can be removed by the same method.

BRI

Installation Process

1 LENUE, TR R 23 AL.

Install each arm, and insert it to the corresponding mounting hole.
15 FA B 8 e A S T AL

Use the arm tube shield to fasten the arm.

BT RBUR

Tighten the soft rubber dustproof cap.

EREI

Notes

o fEFEERE, FHENERASE BB NVE S50 S R m B . fE R AU,
FRNALRL [ B 3E

« During installation, take care to avoid scratch and breakage when running the cables and tubes
through the arms and the fuselage. Straighten the cables and tubes before final assembly.

wWwhn e

P RN B YR85 5

Guidelines for Removal and Installation of P Series Fuselages

I

34

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACAD

z GLOBAL TRAINING X; ‘G

PROGRAM

URLE MG R BARER
Screw Specifications and Mounting Requirements
Fr5 WER 22 Kk WR22 YRS I ER
SIN Screw Spec. Material No. Torque Requirement
@) M6*22*12 02-004-01053 49.0-51.0 kgf.cm
® M4*12*8 02-004-00834 12.0-14.0 kgf.cm
® M5*16 02-004-00939 38.0 kgf.cm
FERRE

Disassembly Procedures

1.
1.

agokrprwwbdd

PRENHLE PIMISEIE N 4 BT M6*22%12 1222, 7 B,

Remove the 4 M6*22*12 screws in the handles on the two sides of the fuselage to separate the
handles.

I BT SR 2 BE K -

Disconnect the handles and antenna links.

PREVHL B SCHEAT T 75 6 Bl M4*12*8 1522,

Remove the 6 M4*12*8 screws in the lower part of the fuselage support rod.

IY S SCHERT

Separate the support rod.

PrREDHLBF [ e i 2 5 SR 10 B M5*16 1842, 4y SR 5107,

Remove the 10 M5*16 screws in the fuselage that fix the spandrel beam and beam, thus to separate
the beam and the spandrel beam.

TR

Installation Process

1. HELRSHEGEIAEHIRLLE E

1. Assemble the spandrel beam and beam, and fix them with screws.

2. AN G ST I IR 22 [H] 5 .

2. Install the fuselage support rod, and fix it with screws.

3. AN HARICIHAE IR 22 [H E .

3. Install the fuselage handles, and fix them with screws.

P RIBh /1 RGEHvIIRE T

Guidelines for Removal and Installation of P Series Propulsion Systems
35

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

BRLZHME R ZIRER
Screw Specifications and Mounting Requirements
FFs W 22 FA% R 22 Ykl ) E R
S/N Screw Spec. Material No. Torque Requirement
@® ST2.9*8PB 02-004-00942 4.5-5 kgf.cm
@ ST4.2*8PB 02-004-00918 6.5-7.5 kgf.cm
@ (AP FHO .
® (Protective Cover) M3*10*6 02-004-00624 6.5-7.5 kgf.cm
® (LT .
@ (ESC Terminal) M4*18 02-004-00978 25.0-26.0 kgf.cm
@ g5 [ 5E J3 D .

@ (Terminal Bracket) ST4.0*%16 02-004-00775 12.0-14.0 kgf.cm
@ M5*20 02-004-01130 38.0 kgf.cm
® M5*16 02-004-00939 49.0 kgf.cm
@ M4*12*8 02-004-00834 12.0-14.0 kgf.cm

PFrEIE

Disassembly Procedures

1. PRENEMREEAR L 4 B ST2.9%8PB M24%, 43 B3R5 1 25 AR 5 i A

1. Remove the 4 ST2.9*8PB screws in the trim cover to separate the trim cover and the shock-proof
foam.

2. PREDHLE B S 3 b 2 Wi ST4.2*8PB 1222, 4y BHLE Bk S 1% .

2. Remove the 2 ST4.2*8PB screws in the soft rubber arm support to separate the soft rubber arm
support.

3. YREVHLANG AR b 2 B M3*10%6 B242, PRENE T R 3 B MA*18 B84 J vt 1 [
JE J b 2 B STA.0%16 WR22, 73 BRI SR I S ¥ ] 5 e

3. Remove the 2 M3*10*6 screws in the ESC terminal protective cover, the 3 M4*18 screws in the
fixed terminal and the 2 ST4.0*16 screws in the terminal bracket, to separate the protective cover,
terminal, and terminal bracket.

4. PRETHIALE L 4 T M5*20 222, 7y B LR E R 22 . HIATLRE R I A PR L PR AN

4. Remove the 4 M5*20 screws in the motor base to separate the motor base set screws, the motor
base rubber sleeve and the motor base steel sleeve.

5. HUERALEE A L ENUVE AR, LRy B LR, PRETRIALEE T 5 6 Bl M5*16 1Rez, 71
BTN,

5. Push forward the motor base and motor to the end of the arm, and lift to separate the motor base;
remove the 6 M5*16 screws in the lower part of the motor base to separate the main motor. (5¢
B bR BRAT HEAT B ) F AL SE i S 412D
(The main motor can be replaced or repaired following the above steps)

6.  PREIEEIAE EE L 4 P MA*12*8 WR22, LR B 1A

6. Remove the 4 M4*12*8 screws in the ESC fixing lug, and lift to separate the main ESC.

ZIRE

Installation Process

1 Hah i a2 5] =AU SHL 5 B .

1. Lead the main ESC power cord out to the connection terminal between the arm and the fuselage.

2. g3 s A Z LB ] A AV A i Je {8 P 9 ] R 2 HEAT KT

2. Lead the main ESC three-phase cable out to the end of the arm, and then use the ESC set screws for

fixation.

L2 R i [ S K B 7 PR =R 4 e A L R 1 [ R

3. Install the ESC terminal bracket, and then install the main ESC three-phase cable to the ESC
terminal bracket.

4. Kz fyrpl e BRI B, B) ) LR 2 34T [ E .

w

36

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

4. Install the main motor to the motor base, and use the main motor screws for fixation.

KON S BB ZHVE, FHAEH LR RGRIRE . AL SR 22 [ 7€

5. Embed the assembly of motor and motor base to the arm, and use the motor base rubber sleeve,
motor base steel sleeve and screws for fixation.

6. HEEh T HUL AR LR S R e Y T L = AR AT A IR

Connect the main motor three-phase cable to the three-phase cable terminal having been fixed on

the ESC terminal bracket, and fasten the connection.

223 WL o R 15 AV SR A%

Install the ESC terminal protective cover and the soft rubber arm support.

TGP S 2 U il A FH MR 22 R AT [ 7€

Install the shock-proof foam and the trim cover, and fix them with screws.

o

e

© NN

V RITRERER

Removal and Installation Procedure for V Series
V RFELRRIFER S

BRZL I Be R E R
Screw Specifications and Mounting Requirements
Fs WE 22 JA BRLZ kLS HAJER
SIN Screw Spec. Material No. Torque Requirement
@® M4*12*8 02-004-00834 10.0-11.0 kgf.cm
FEHAE

Disassembly Procedures

PrENEE LRI 2 B MA*12%8 #2242,

1. Remove the 2 M4*12*8 screws on the two sides of the cable hub.
2. JEREELHUR TN, AR BAEZRR .
2

Pull back the cable hub to exit the preset position, and lift to separate the cable hub.

=

BRI

Installation Process

1 BEEARNE T HEAN R T .

1. Push the cable hub into the preset position from the rear.

37

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACAD

z GLOBAL TRAINING X; ‘G

PROGRAM

2. RHARLMRE E IR
2. Install the cable hub set screws.
EREW
Notes
o BRI N ORI R 5 A A 2 X [
»  Ensure that the cable hub is securely installed in the preset position, and then use the screws for
fixation.
o BRI S PR AE AN L
«  Confirm that the installation is secure, and then insert the cables.
o YREDRTRL O BT E R 2R
»  Before removal, separate all connected cables.
V R a5
Guidelines for Removal and Installation of V Series Plugs
e
PR R BB ER
Screw Specifications and Mounting Requirements
Fr5 WE 22 KUk W22z YRl HAJER
SIN Screw Spec. Material No. Torque Requirement
) M4*10*8 02-004-00833 10.0-12.0 kgf.cm
® M4*10*8 02-004-00833 10.0-12.0 kgf.cm
HERE

Disassembly Procedures

1.
1.

APhrowowbdd

R 2 AE T 00 2 [ MR 22 4 T MA*12%8 R 2 (A A 4% 2 8D
Remove the 4 M4*12*8 screws fixing the beams on the two sides of the main frame (2 on the left
side and 2 on the right side).
EMRSRIEHE
Separate the beam and plug assembly.
PR A7 A 2 MR 22 4 5 M4*12%8 IR 22,
Remove the 4 M4*12*8 screws fixing the plug.
I RAR SR
Separate the plug and beams.
(I ae AT v, W ERIMTHE PR EIP, LRIFERR)

(If a “corner detector” is available for removal, directly follow Step 3 and 4 without the need for

38

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

beam removal)

REUAE
Installation Process
1. AR SRS,
1. Assemble the plug and beams.
2. KeAar R S RAN R T,
2. Install the plug and spandrel beam assembly to the main frame.
CHARSFEIREZE, W] B 2 e R A AT [ 58 )
(If the beams are not removed, the plug can be directly assembled for fixation)
V RFIfEN TR T

YRAL TS R R IER
Screw Specifications and Mounting Requirements
Fs WA 22 JRA% BRIk I ER
S/N Screw Spec. Material No. Torque Requirement
@® M4*10*8 02-004-00833 17.0-18.0 kgf.cm
@ (R HEHO .
@ (Protective Cover) M3*8 02-004-00937 5.0-6.0 kgf.cm
® (LT N
® (ESC Terminal) M4*18 02-004-00978 25.0-26.0 kgf.cm
@ ity [ & J8) .
@ (Terminal Bracket) ST4.0*13 02-04-01043 9.0-10.0 kgf.cm
® M5*17 02-04-01039 25.0-27.0 kgf.cm

FEGE

Disassembly Procedures

1. PREDHUE B 55 AR 2 B MA*10%8 522, 43 ML 5L B0 25 A

1. Remove the two M4*10*8 screws in the arm trim cover to separate the arm trim cover from the arm.

2. YFREDEGFORPTEAR L 2 M0 M3*8 BRLL, 43 B A S v AR AR

2. Remove the two M3*8 screws in the terminal protective cover to separate terminal protective cover
from the terminal bracket.

39

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACAD

PROGRAM

z GLOBAL TRAINING X; ‘G

aokshoow

6.
6.

PREN SN T ML A B ) HL I = AR 3 T M4A*18 1222 .

Remove the three M4*18 screws fixing the main motor and the main ESC three-phase cable.
PREDSH T4 2 B STA.0%13 1842, Fy £ o1 [ 7 JA

Remove the two ST4.0*13 screws in the terminal bracket to separate the terminal bracket.
PREIAEHL 4 % M5*17 1822 . JEIRE LIRE, 7 S EEiRe.

Remove the four M5*17 screws in the servo, the rubber sleeve and the steel sleeve to separate the
set screws.

ERERENL AU R, EIRAEHLICH FENL.

Move the servo horizontally till the end of the arm, and lift the servo to take it out.

HEWE

Inst
1.

wWwhN e

>

oo

allation Process

Ksh Ifenl CEBh bl A3 2y .

Install the main servo (including main motor) assembly to the arm.

RREHE E IR . RRELNE, [EERL.

Install the servo set screws, rubber sleeve and steel sleeve, and fix the screws.

T2 PR R S [ R R, S R S 0 R R S 4 2 2 A L i ] R

Install the ESC terminal bracket, and then install the main ESC three-phase cable to the ESC
terminal bracket.

s I =AM Z LS 5 O E 5 R o1 ] 2 b i = AR S i 3 AT 4 & R R
Connect the main motor three-phase cable to the three-phase cable terminal having been fixed on
the ESC terminal bracket, and fasten the connection.

223 i S R 5 SV WO S

Install the ESC terminal protective cover and the soft rubber arm support.

TN T 75 4R

Install the arm trim cover.

HEE

Notes

B 7 AL ED A S PR B A I T T

Before removing the main motor, ensure that the device has been disconnected from power supply.
28 T LA PR Sy 1 T G R S s IR B

Prior to installation, ensure that the terminal contact surface is not broken or adhered with dirt.
RTINS, TG LLMNUE 5 A ALE .

When installing the main ESC, first lead the cable out to the assembly position.

LB Ar B ] REAFAE RS, R ISR Ry HEAT (0 [ .

Hard friction may exist at the cable position which shall be wrapped with acetate tape for
reinforcement.

V RIBN T BT R 5

Gui

delines for Removal and Installation of V Series Main ESCs

40

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

YREL IS R R IRER
Screw Specifications and Mounting Requirements
Fs WR 22 JAK R 22 RS IR
S/N Screw spec. Material No. Torque requirement
@® M4*10%*8 2 17.0-18.0 kgf.cm
@ (R HEHO N
@ (Protective cover) M3*8 2 5.0-6.0 kgf.cm
® (HEET) .
@ (ESC terminal) M4*18 3 25.0-26.0 kgf.cm
@ Ciig5~ [ % ) &
@ (Terminal bracket) ST4.0*%13 2 9.0-10.0 kgf.cm
® M4*10*8 4 11.0-12.0 kgf.cm

FrEIRAE

Disassembly Procedures

1. PREIHLE B AR 2 0 MA*10%8 $R42, 4 B AL 5 ML B0 s AR

1. Remove the two M4*10*8 screws in the arm trim cover to separate the arm trim cover from the arm.

2. PREING ORI ERAR 2 B M3*8 MRz, 4y B S v R FAR

2. Remove the two M3*8 screws in the terminal protective cover to separate terminal protective cover
from the terminal bracket.

3. PRERZN TN A B S H I AR 3 B M4A*18 1R .

3. Remove the three M4*18 screws fixing the main motor and the main ESC three-phase cable.

4, YREDNTRERE E 2 P STA.0%13 822, 43 B b 1 [ 52 B

4. Remove the two ST4.0*13 screws in the terminal bracket to separate the terminal bracket.

5. FRENSNFT AR 4 B MA*10%8 $R2, 4y s e B .

5. Remove the four M4*10*8 screws in the main ESC fixing lug to separate the set screws.

6. _LHEHHIEN I,

6. Lift to take out the main ESC.

BRI

Installation Process

1. Kshhsh i 2 2 .

1. Install the main ESC to the arm.

2. IEHLEEIRZ . BRRE RNE, [BERL.

41

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

2. Install the servo set screws, rubber sleeve and steel sleeve, and fix the screws.

3. a e T e, BT KBl 7 LU =R 2 4 2 e A A i ] R

3. Install the ESC terminal bracket, and then install the main ESC three-phase cable to the ESC
terminal bracket.

4. K3 BN =L S O 5 I i E AR b ) = A A G AT B I T

4. Connect the main motor three-phase cable to the three-phase cable terminal having been fixed on
the ESC terminal bracket, and fasten the connection.

5. BRI IR E SHUVE R S

5. Install the ESC terminal protective cover and the soft rubber arm support.

6. REHUE AT

6. Install the arm trim cover.

HEEED

Notes

o PRI, BRI LEIIVE S E B S E

*  When installing the main ESC, first lead the cable out to the assembly position.

o ERBEAR AL BT BEAEAERE AR, A ISR R HEAT (0 N[

« Hard friction may exist at the cable position which shall be wrapped with acetate tape for
reinforcement.

o TR IR DR S Ak T TS AR ST R A

«  Prior to installation, ensure that the terminal contact surface is not broken or adhered with dirt.

V RFF) 7 AR

Guidelines for Removal and Installation

of V Series Main Motors

BREL IR Je R E R
Screw Specifications and Mounting Requirements
FF5 W 22 FA% W22 Yk S IR
SIN Screw spec. Material No. Torque requirement
® M4*10*8 02-004-00833 17.0-18.0 kgf.cm
@ (R FHEHO N
@ (Protective cover) M3*8 02-004-00937 5.0-6.0 kgf.cm
® CHiFET) .
@ (ESC terminal) M4*18 02-004-00978 25.0-26.0 kgf.cm
@ M5*16 02-004-00939 25.0-27.0 kgf.cm
42

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACAD

z GLOBAL TRAINING X; ‘G

PROGRAM

FREGRE

Disassembly Procedures

1.

PN e

PPhowow

PRENHLE 221 55 AR 2 J0 MA*10%8 MR 22, 4 BIHUE 5 H1E 300 m5 A

Remove the two M4*10*8 screws in the arm trim cover to separate the arm trim cover from the arm.
PR o - CRA TR AR 2 B M3*8 BRE2, 4 B i1 AR 5 i R AP R AR

Remove the two M3*8 screws in the terminal protective cover to separate terminal protective cover
from the terminal bracket.

PRENS) S H AL B B 70 L R = AR 2R SR 3 Bl M4*18 #5242,

Remove the three M4*18 screws fixing the main motor and the main ESC three-phase cable.
PRENS) JT LR HE 5 5 M5*16 1242, R I LI T 70 55

Remove the five M5*16 screws in the main motor base, and lift the main motor for separation.

TR

Installation Process

A BN NS RENLIFAE R [ E .

Assemble the main motor and the servo, and fix the assembly with screws.
e PR S AR IR R 22 ] .

Connect the ESC terminal three-phase cable, and fix it with screws.

20 5 P S DR P R AR A MR 2 ]

Assemble the ESC terminal protective cover, and fix it with screws.

ZH B LR 2o 1 56 AR 48 FH R 22 [ 5

Assemble the arm trim cover, and fix it with screws.

EREFH

Notes

B Or B ] REAFAERE AR, R A ISR Ry HEAT (0 [ .

Hard friction may exist at the cable position which shall be wrapped with acetate tape for
reinforcement.

2 T LA PR Sy 1 A T G B S S YR B

Prior to installation, ensure that the terminal contact surface is not broken or adhered with dirt.

V RIFEHL (ML) P3R5

dance for Removal and Installation of V Series Servo (Independent)

Gui

FREFE

43

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACAD

EMY

GLOBAL TRAINING

PROGRAM

Disassembly Procedures

1.

ook ww DMDNPE

~

R e (] T R BRI

Remove the servo arm fixing nuts, and separate them.

PR e SREVLEN CEBUIATE B 0L N AR D

Remove the servo arm and servo connecting rods (integral removal is allowed for replacement
without damage).

T BT e 2 FR) FEATL H et i . 5

Turn the servo output shaft cap counter-clockwise.
PrEDAEHLHT 50 B e iR 22, 4> B AEHLAT 35 AR .

Remove the servo front baffle set screws to separate the servo front baffle.

B R . LA iR S A P S O A

Take out the motor base, motor base spline, bearing, retainer ring and other accessories.

PR F AL A B ] S MR 22, IR D i AT LR AR SN ) T

Remaove the spline set screws in the motor base; after removal, the spline main shaft can be taken
out.

T o B G AR . AEHL AR R RS

The spline bearing, servo cover rubber pad and other accessories can be separated as needed.

HEE

Notes

AR 1 PR e R RHRA BT, REVE AR

The servo arm fixing nuts mentioned in Step 1 are embedded with anti-off glue, therefore are not
reusable after removal.

AR T AP REHLIR 6 R EAE e B R BRI 22 B A, K S EURHL TR R
The servo cover rubber pad mentioned in Step 7 must be installed properly in sequence; otherwise,
abnormal operation of the servo will be caused.

REML e R MR R R HORAS, e 3MeE AL Sf A e AL E 18l

When installing the servo, pay attention to its position; before installing the servo arm, confirm that
the servo is centered.

REL 2228 58 5 S A6 ATHEAT AEN AR HE -

Servo calibration must be performed after installation of the servo.

Removal and Installation Procedure for Sensor System Module
P AR B3 5

Gui

dance for Removal and Installation of Terrain Following Module

44

A2

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

A2

YREL IS R R IRER
Screw Specifications and Mounting Requirements
Fr5 WER 22 F) A IR 22 kLS HAIER
SIN Screw spec. Material No. Torque requirement
@ M2.5*8*4.5 02-04-00523 3.5-4 kgf.cm
HERAE

Disassembly Procedures

1. PREMHUBIEUS 75 2 B M2.5%8*4.5 iR 42,

Remove the two M2.5*8*4.5 screws in the rear of the terrain following module.
PRE HUBEHR T 7 1 B M2.5%8%4.5 1842

Remove the M2.5*8*4.5 screw in the front of the terrain following module.

) T 73 B A R

Separate down the terrain following module.

BRI

Installation Process

1 AT B B R G

Install the terrain following module to the sensor system bracket.
274 I 8 ] 47y M AR ] R 2

Install and tighten the terrain following module set screws.

) T 73 B T A R

. Separate down the terrain following module.

it HAL SE YR 198 5

Guidance for Removal and Installation of Downward Vision Module

wWwnhh e

WwhDN e

45

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



ZZ o scomn L2.G

PROGRAM

BREL I Be RERER
Screw Specifications and Mounting Requirements
Fs WE 22 FA R L2 kLS I EKR
SIN Screw spec. Material No. Torque requirement
@ M3*10*6 02-004-00624 7-8 kgf.cm
@ M2.5*8"4.5 02-04-00523 3.5-4 kgf.cm
Hil 4R )
Pre-removal
1. PR e
1. Remove the terrain following module.
FESRAE
Disassembly Procedures
1 HREVHARAR S AT M M3*10%6 4R 22 (FRARJEREN 7 B HLBEHL .
1. Remove the M3*10*6 screws on the right side of the downward camera (the terrain following
module should be removed and separated first).
2. PrEIRHARAR K 220N M3*10%6 B 4% .
2. Remove the M3*10*6 screws on the left side of the downward camera.
3. NHLIREER L EEAR Sk [ T AR S AR S
3. Pull down to separate the downward camera bracket and the downward camera.
4. PREDG ARG Sk [ AT T M2.5%8"4.5 $R 2, 4y SR A Sk [ R
4. Remove the M2.5*%8"4.5 screws on the back of the downward camera bracket to separate the camera
from the bracket.
BRI
Installation Process
1. PREDRT SRRk I E PR iR 22 CRARSEIREN 7 B i B .
1. Remove the screws in the downward camera bracket (the terrain following module should be
removed and separated first).
2. YREDS IR K E E IR 2
2. Remove the screws in the downward camera bracket.
3. AL BRI SR Sk R R SR AR S o
3. Pull down to separate the downward camera bracket and the downward camera.
4. PREDNHERGCK B E RE T TR AL, o BRR K [ E

46

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: : GLOBAL TRAINING
PROGRAM ,‘ |

4. Remove the screws on the back of the downward camera bracket to separate the camera from the
bracket.

EREFHR

Notes
o RN NIRR R AE MR 22 TOESY, R ek
. For smooth installation, ensure that the screws on the left side are not covered.

BURRRR w338 5

Guidance for Removal and Installation of Forward Vision Module

BRZE RS R AR

Screw Specifications and Mounting Requirements
FF5 WER 22 Kk W22z Wkl R
S/N Screw spec. Material No. Torque requirement
@® M3*8 02-004-00937 6-7 kgf.cm

HIFFoRED

Pre-removal

1. PR .
1. Remove the terrain following module.

HERE

Disassembly Procedures

1. REVHT B IRAR LA M3*8 [ e Rz (FRIRSEIvE 7> S Ui .

1. Remove the M3*8 set screws on the left side of the front-facing camera (the terrain following
module should be removed and separated first).

2. PFREIETE IR A M M3*8 1R 2.

2. Remove the M3*8 screws on the right side of the front-facing camera.
3. MhrERrERA k.

3. Pull down to separate the front-facing camera.

BRI

Installation Process

1. HTERAR ZRETih.

Install the front-facing camera to the preset position.
2. fEAHERZZATE E .

47

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

Use screws for fixation.

EERE
Notes

o RIS LR DR e MR ZZ TC IS, FOR 2

»  For smooth installation, ensure that the screws on the left side are not covered.

B B R R 5

Guidance for Removal and Installation of 4D Imaging Radar

YRLZFIMG e TR EHER
Screw Specifications and Mounting Requirements
FFs W 22 FA% R 22 Ykl IR
S/N Screw spec. Material No. Torque requirement
® M4*10*8 02-004-00833 11-12 kgf.cm
B
Pre-removal

1 PibiERyrE.

Remove the terrain following module.

L.
2. GHHBAIL G B ER AR o
2,

Remove the downward vision module.

FERE

Disassembly Procedures

1. PeEEE R R I R O AR (RRAR SR 7 s S 5 k) .

1. Remove the set screws in the lower part of the 4D imaging radar (the terrain following module and
the downward camera should be removed first).

JREN 7 LR T 2] 7 R 22

Remove the set screws on the back of the terrain following module.

E3R B R,

wwnN

ERHM

Notes

Lift to separate the terrain following module.

o BRI RE R HER IS U5 R

48

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

»  During installation, align with the slot in the rear of the radar.

A2

B R GRS

Removal and Installation Procedure for Spraying System Module
IR BN R R IR 5

SR B BB
Screw Specifications and Mounting Requirements
s WE 22 FA R L2k HAJER
SIN Screw spec. Material No. Torque requirement
@® M4*40*8 02-004-00982 15.0-16.0 kgf.cm
FRERAE

Disassembly Procedures

1.

wWwmhph e

PRENFID AL 1 B M4*40%8 [H 52 W42

Remove the M4*40*8 set screw in the roller.

Ie) I 1 s S 2 [R5 S AL

Separate down the peristaltic pump roller assembly.

25 73 B [R) A B 2H P v s 3 4 ) e Sk LA

Separate the connector assembly of peristaltic pump tube in the peristaltic pump roller assembly as
needed.

Installation Process

1.

WL e

LRMH BN R E TR

Install the peristaltic pump tube connector assembly.

B [0 i AL 5 G B JR IR 4% &

Connect the roller assembly and the peristaltic pump gearbox.
LA R DA [ TE IR 2

Install the roller set screws.

IRBNFRAT BN PREEE T

Guidance for Removal and Installation of Peristaltic Pump Planet Gear

49

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

A2

YREL IS R R IRER
Screw Specifications and Mounting requirements
Fs WE 22 F A% R L2 kLS I ER
SIN Screw spec. Material No. Torque requirement
@® M4*10*8 02-004-00833 11-12 kgf.cm
HERAE

Disassembly Procedures

1. YEIECEARE T o R .

Remove the set screws in the lower cover of gearbox.
[6a) " S D 2 7 A

Separate down the cover of gearbox.

AT RN

Separate the planet gear unit.

FERER

Notes

o WRAREMT R, NOE ST IR SR R AR ED

«  Toremove the planet gear, first remove the peristaltic pump roller.

BRI

Installation Process

1 AT RNRA CORN RS — RS .

1. Install the planet gear unit (during installation, the engagement of each gear set should be calibrated).
2. APEAE TR, R IR 2 AT [ 2
2

Install the lower cover of gearbox, and fix it with screws.

wWwnhh e

EEEW

Notes

o AN EAT BWRAR S ORI, AR TR, SRR

»  Prior to installation, check whether the planet gear unit is properly installed, and whether the gears
are not stuck and are engaged normally.

o TN AR R A DR B R R, TR

*  When installing the lower cover, ensure that the seal ring is not missing or broken.

50

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY
GLOBAL TRAINING

PROGRAM

iR Bh AR LA TR

Guidance for Removal and Installation of Per

istaltic Pump Motor Unit

=

abetst
[ =8
®

YREL IS R R IRER

Screw Specifications and Mounting Requirements
P WA 22 JA% R 22 RS H IR
SIN Screw spec. Material No. Torque requirement

® M4*10*8 02-004-00833 11-12 kgf.cm

Hil 4R )

Pre-removal

1 IRBNRFD AR .

1.  Remove the peristaltic pump roller module.

2. HFEhFEAT R ATRE.

2. Remove the peristaltic pump planet gear.

FESRAE

Disassembly Procedures

1 YREm L 2R 22

1. Remove motor setscrews

2. AR AN

2. Separate the peristaltic pump motor.

3. WUl AP, W R ) 7 A2 2

3. On-demand check: Check the waterproof rubber ring; if damaged, repair or replace it.

ZIWME

Installation Process

1 RIEENR ANl (AR TR0 A IR e, BT RN .

1. Install the peristaltic pump motor (during installation, first install and fix the motor; then install the
planet gear).

2. A FHERZZ X FBLBEAT ] E

2. Fix the motor with screws.

EEREI

Notes

SIS a1 VR UINGER IR TSR P 287 N vk fowv% 2 O

51

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

»  Prior to installation, confirm that the motor output shaft is not damaged and that the gears are not

damaged.

o RN VR LA A A 5T BRI B G, T A it B B 1
»  During installation, pay attention to the engagement between the motor output gear and the planet
gear to avoid jamming or scuffing during engagement.

BWMARGEIGTRERF

Removal and Installation Procedure for Spreading System Module

B P31 5

Guidance for Removal and Installation of Screw Feeder
=

BREL I e EE R
Screw Specifications and Mounting Requirements
FFs W 22 FA% W2 22 Yk} IR
S/N Screw spec. Material No. Torque requirement
® M4*16*8 02-004-00836 12.5-13.5 kgf.cm
FRENRAE

Disassembly Procedures
1 PREvE e FRHEIE 2 B M4*16*8 [f i iR 2 .

Remove the two M4*16*8 set screws in the screw feeder shell.
oy ety R o

Separate the screw feeder shell.

7 BB A

WL e

Installation Process

Separate the screw feeder body.

1 Hak ERIBE g k.
1. Assemble the screw feeder shell and the screw feeder body.
2. (AR ZZ [ E e R .
2.

Fix the screw feeder shell with screws.

HEEEI

52

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACAD

EMY

GLOBAL TRAINING

PROGRAM

Notes

2 H NV A B AR AR A 15 e BT v

Prior to installation, check whether the magnet on the screw feeder body is complete without come-

off.
LRGN T EER I T AR E AR B .
During installation, it is needed to calibrate the magnet position on the screw feeder body.

RAEFERG

dance for Removal and Installation of Spreading Disc

Gui

YR TS R ZIER
Screw Specifications and Mounting Requirements
Fs WE 22 JA BRLZ kLS HAJER
SIN Screw spec. Material No. Torque requirement
@® M4*10*8 02-004-00833 10.0-11.0 kgf.cm
® M4*10*8 02-004-00833 10.0-11.0 kgf.cm
FEHAE

Disassembly Procedures

1.

APhrwowbbdRE

PREN AL AL 22 R 4 T M4A*10%8 1R 2%,

Remove the four M4*10*8 screws in the spreading disc motor mount.
RNl 5 A R AT

Separate the motor mount and spreading disc mount.

PrE) A 55224 4 T M4*10%8 #5242 .

Remove the four M4*10*8 screws in the spreading disc and flange.
A

Separate the spreading disc.

ZRRRAE

Installation Process

1.

1.
2.
2

53

W AL 2228 2805 22 B R A R 22 3047 ] 5
Install the spreading disc to the flange, and fix it with screws.
Y LA 2 5 L 2R A A P MR 2 R AT [ 5

Assemble the spreading disc mount and the motor mount, and fix the assembly with screws.

A2

XSpace, Block

C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

FRA LRSI 5

BRLZ MG B TR
Screw Specifications and Mounting Requirements
FFs W 22 FA% R 22 Yk} IR
S/N Screw spec. Material No. Torque requirement
® M4*8 02-04-01031 6.0-7.0 kgf.cm
® M4*10*8 02-004-00833 10.0-11.0 kgf.cm
FrEIRAE
Disassembly Procedures
1. JAAtHREl.
1. Remove the spreading disc.
FrERAE

Disassembly Procedures

1. PREIVEESL 1B MA*8 122,

Remove the M4*8 screw in the flange.

SrEE A .

Separate the flange.

PRENFRAL FL 4 B M4A*10%8 #R 42

Remove the four M4*10*8 screws in the spreading disc motor.
I3 e A L.

Separate the spreading disc motor.

HERE

Notes

o AR RIVE RN SR A A S A LR TR WA G

« During installation, pay attention to the engagement between gears of the flange and the spreading
disc motor.

BRI

Installation Process

1 A LI PR 22 3R 47 [

1. Install the spreading disc motor, and fix it with screws.
2. RHRZAIFE IR AT E

2. Install the flange, and fix it with the screw.

PPrwowbdDpE

54

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



S : 7 XAG ACADEMY X’ c
: GLOBAL TRAINING
PROGRAM g\ &

BNUE RN CHLET RS

Chapter 4 Maintenance of Agricultural Drone
B S MR
Overview

AR ENEFE RN TSN KL LES R IR U], AEYESR ORIR A0 BLER X B Hhoxf B 7K 2 BN B
BB AT AT B A S Tz St e . ER A I By R o2 S AR (Y AR 2K, B B
P75 100 7 B A FH 212 7K AR 22 e B AT IR AR EE o BT IR AR SR R Hh R B R 5 i B AR 24
AT, TN TCRE SIS TR 5 D05 R PRI 30 5248 b 78 ML MRBEAT W 1 O B T AT R A v
TR GO G S A HEAT BE AR A, A DA TG A0 ™ B 401 S IS0 A 8 A P SR A T I T ek
78, RCHERRHCE .

This chapter mainly gives instructions for maintenance of the agricultural drones. Prior to maintenance,
critical stress-bearing parts of the device should be visually checked and manually verified. During check,
pay attention to the torque requirement for screw fasteners. If “anti-loosening” occurs, use semi-
permanent screw glue for reinforcing purpose. During initial maintenance, check the peristaltic pump
liquid tube in the spraying system. After confirming that there is no breakage or leakage, replenish the
peristaltic pump tube with vaseline and perform flow calibration again. As for the spreading system, the
gearbox should be checked for wear; after confirming that there is no breakage or severe wear, replenish
the gearbox with lubricating oil, and calibrate the spreading rate.

P RIRFM

Maintenance Conditions

YEPP DR IR AT AL SE VA TR TG O, A 0 B8 IS AT 1 DL ERES M 1 DUAFAE L BE , N2 S 5 H
BEAT VR B AL S HEAT DI

Prior to maintenance, verify that the device is not damaged. In case of any doubt about the running
condition or structural condition of the device, timely communicate with the user for verification, and
perform the test.

Y IRITIAE

Maintenance Environment

Prdeid R A IR = N B IROGZR A, dEORIFE R T N WAL B AE 15 € 4EME X S 4E 18 6 #3517 .
PRE J5 RO B P S S A A AT TROCE, B A A RS B K Y, T e S KA

1B A5

During removal and installation, ensure that the indoor light is adequate. In the maintenance process,

place the drone on the repair bench in the designated maintenance area. Micro parts after removal should

be placed in storage boxes or other containers; electrical equipment should be placed away from water

sources; waste water from cleaning should not be dumped at will.

Y ORIT S Ut A

Instructions for Implementation of Maintenance

B RFENE
Maintenance Content
HRA Her T K BAED IR
Type Maintenance method Operating procedures
L REIETE 155 I 6 75 25 L B T B B L3 AT VR B i v
Drone Deep cleaning Use polishing agent and electric tool to deep clean the
55

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



XAG ACADEMY

A2

GLOBAL TRAINING
PROGRAM
eyt YRy BAEL IR
Type Maintenance method Operating procedures
surface of the drone
SR TR For BB fH FEL 2R A0 B AR 100, kIS A P T R R s S F
Cable check TR IR EBAAZ E
WU Check the power cable of the fuselage for wear condition;
RERIZ S where appropriate, use acetate tape and electrical adhesive
Cable repair tape to repair the damaged part.
gERR AL R A BB G TR A B G L, AR I 2 5 K
Structural check Xof KRS T R MR 22 53R 47 N ] I 4 b 70 Bl 2R MR 22 i o 25
Jabrid.
Check the critical structural parts of the drone for fastening
2R N[ condition; reinforce the screws at key positions according
Structural reinforcement| to the requirements for measurement and control points;
replenish the missing screws, and tighten and then mark
the screws installed.
[l -7 2 R A BN A A A T BEAT ST, AT RS HE S5
Firmware Update ik,
ML Check and update the firmware version of each module of
Calibration and test the drone, and perform calibration and test.
215 o i GRS AN B TEBEATIR T, BRI 2.
T F Use detergent solution to clean the tube and remove
Liquid tube cleaning - S
residual liquid.
- VR LA, Xk L3 I e Y
7J</E?F f q . . .
. Add vaseline, and where appropriate, add lubricating oil to
Pump maintenance . .
the gear reduction unit.
ks Hor A A AT A R A I REAT S, AT RRAE S It
Th gt . _
2 L Check and update the firmware version of each module,
Eell Upgrade calibration d verf librati d test
RevoSpray and perform calibration and test.
SE K6 [ oA AR T SR B 2 A B AL R S T 0L, AR I 4 i R
Structural reinforcement | o S FS (o7 45 22 AT 0 351 5 b 78 6 S R 2 Al o K [
JEFRIC o
Check the critical structural parts of RevoSpray for
A ) R fastening condition; reinforce the screws at key positions
Structural check according to the requirements for measurement and control
points; replenish the missing screws, and tighten and then
mark the screws installed.
25y e R FE AT e . TR AR HEAT I, RERIRE 245
U i i . .
. Use a scouring pad to clean the screw feeder and spreading
Screw feeder cleaning ' . N
disc, and remove residual liquid.
IR A X YR TE AR ATV VI R 0
Gearbox maintenance Add lubricating oil to the gearbox.
PR R A S AR [ A A I EEAT ST, AT RS HE S5
IR Check and update the fi ion of each modul
Upgrade calibration eck and update the firmware version of each module,
i and perform calibration and test.
RevoCast iy o 2 A D R T ) S R, R I 2 R
Structural reinforcement | S A7 1R 22 53R4T o [ 5 b 7 5k 2R B3 22 {4 B4 1]
JEFRIC o
Check the critical structural parts of RevoCast for
gERIR fastening condition; reinforce the screws at key positions
Structural check according to the requirements for measurement and control
points; replenish the missing screws, and tighten and then
mark the screws installed.

56

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

B3RP TR
Auxiliary Materials Necessary for Maintenance
7y A R e i 7 A I‘ N A= v g v ‘|
H T | eRR A | e el R UERCEsl 3y VertiRK | I
Electrical | Acetate Nylon Vaseline Lubricating Cli Detergent | Cleaning
tape tape cable tie grease P 1 solution agent
BHLEWT | BALET | BHLED ElE s LA
B -2 B I B it 21 B
Drone Drone Drone Revon\ra RevoSpray/R | RevoSpr Revon\ra Drone
RevoSpray | RevoSpray | RevoSpray pray evoCast ay/Revo pray RevoSpray
RevoCast | RevoCast | RevoCast Cast RevoCast

HSEF R LR (BESKRED

Standard Work Flow of Normalized Maintenance (Cleaning and Check)

WAL RFER A ELIREE GRS ED)
Standard Work Flow of Normalized Maintenance (Cleaning and Check)
H- # =3 — ﬁ\ 1 »
BIL |y | O i Eatmae
Module noly Operation Standard value .
unit time
fi A S PO S IR, TSRS
oy | BRI U5 S
Cleaning | Use cleaning agent and polishing cotton to clean
Blade L : .
by wiping | the propellers and remove any dirt and caking on
the propeller surface
LA .
g | AEEE ISR AT
Visual . .
Arm . . There is no crack, breakage or deformation
inspection
R S IOCHRIE SIS, BRI R
BHETE TIREEH
Cleaning | Use cleaning agent and polishing cotton to clean
. by wiping | the arms and remove any dirt and caking on the
fEsry | VB arm surface _
Framework Arm HW /! F 6 mins
A ToIT R B, To 25 AR TR A it
L RN . . .
. There is no crack, wear, bending, deformation or
Visual/man |
00Seness
ual check
fi A A S IO E SN S R, BRI YR
BAA PEEN
Cleaning | Use cleaning agent and polishing cotton to clean
L& 5k | by wiping | the fuselage surface and remove any dirt and
Airframe caking
structure W/ . .
HILT T i m e BT, TRk
)} R " !
Visual/ The critical structural connections have no crack,
Isualiman and no screw is missing
ual check
BHEUE | BRSO R T, IERR LG IR KAk
Cleaning Clean the motor and ESC surface, and remove
HHERG AL by wiping any dirt and caking
. W N o ‘ — N N . .
Propulsion |\, Cor | FHL/F | OT sy PRI Lk, BOLTMS . JFIT5 | 3mins
System FIFEE | There is no melting problem surrounding the OT
Visual/man| terminal; the enameled wire has no breakage or
ual check crack
57

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

WS IR IR LR (T SRED)
Standard Work Flow of Normalized Maintenance (Cleaning and Check)
. A ! . Blit At
i Assembly T;M/E. brE(E Estimated
Module unit Operation Standard value time
BAETE TEEREHLRE, BRI S IR &4k
Cleaning | Clean the servo surface, and remove any dirt and
by wiping caking on the servo arm
el HillF TSR TT . MR SR AE B o i, e
Servo h BE T RN S
iﬂﬁ% =] %*’L\ |
Visual /;an There is no observable crack; the servo arm and
ual check spline are not damaged or corroded; the servo
arm is not loose
BAER | RS RS VS AR R T, T RIS I A A
Cleaning Use alcohol swabs to clean the copper plate
B &% | Bk ES | by wiping surface, and remove any dirt and caking
Power Batter ./ . , - 5 mins
System plugy Hﬁjﬁ;g L TCAB T L TR KSR R B
Vi “I‘/* The plug is not corroded, eroded, deformed or
ulzrih;]:akn abnormally loosened
B | f8 IR A S POt v kR, RIS YE
R L oeaing Je s By
(R CepES lg,'?:,‘?grn% Use cleaning agent and polishing cotton to clean
4D the radar surface and remove any dirt and caking
imagin 5 — X : W
OO | BR R s I, T Vi
Terrain B R
s P radar | Visual/man| There is no observable crack or looseness; the
MS%D/%/}E ual check terrain radar light shield is not missing 3 mins
ensor N oY N T—
system B A R R SIOCARIEE B R, IE RIS IR
FPV alean'?ng REER
by wiping Use cleaning agent and polishing cotton to clean
the lens surface and remove any dirt and caking
B/ F
3L BN At TS ITT R Tora i
Camera | Visual/man There is no observable crack or looseness
ual check
SETE v
| PR {3 PR AR 0 47
%Ej;f = cleaning Use detergent solution to clean the tube
Peristaltic 8/ o . , s 5o
e e | LT | s, EROTR, TS
spray bar |vi T/* There is no leakage, looseness or crack; the pump
u';;jihgin tube has no breakage or crack
AT R4 P " .
Applicatio Internal A5 FH e v R KO JR A AT I v 10 mins
n system Gy cleaning Use detergent solution to clean the pump tube
5%
Screw i/ o , ' ,
eder | pue | W ERBIFENR (bR
Vi f/— There is no leakage, looseness or crack
ulgluzhggin (corrosion)
FOAE FRAL | i |0 ) SR IE R LR, SRR T
HELL Cleaning o A
58

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



XAG ACADEMY
GLOBAL TRAINING
PROGRAM

WY RFR AR HELL ML RE GRS a)

Standard Work Flow of Normalized Maintenance (Cleaning and Check)

i = =3 — Fi 1 »
e ASZEJ;F bl B brE(E Es;f[n)ftﬂej;
Module noly Operation Standard value .
unit time
Spreading | by wiping | Use cleaning agent and polishing cotton to clean
disc the motor surface and remove any dirt and caking
;Egeﬁqdo'{‘gr BT | TR, i, S4iTonidn O
ke HIL)
Visual/man| There is no observable crack or looseness; the
ual check cable has no breakage (corrosion)
a5 BRI KU R R P ATV B
PN VR Vs
Zsap4s | Internal E AF -
ZIARAA cleaning Use detergent solution to clean the inside of
Lthulid pump tube and tank; then air-dry them
an -
Granule E%ﬂli . X
container Zjﬂ:ﬁﬁ %YZ‘Y)%\ %Pﬁﬂﬁ%%iﬂ%
Visual/man There is no leakage, looseness or crack
ual check
0/ - o '
HILI T pimpmes Tokk . TR AR,
WH2 ke o 3 mi
Screws | Visual/man Screws of structural parts are not missing, mins
damaged or loosened
ual check

EBUEF RIFAREUELRE GETHRR / RERED

Standard Work Flow of Normalized Maintenance (Test Running/Calibration

Check)
AP ORI AR LIRS GEAT I/ AR R )
Standard Work Flow of Normalized Maintenance (Test Running/Calibration Check)
Device/component | Inspection Standard value Estimated
S item time
WTEA
[ ¢4 75 574 | Drone R _
Firmware check | fily 4% Updated to the latest version 5 mins
and update Peripheral
equipment
AL B 5% 1 T 50
The error in the value of motor speed is less than 50
motor
R A S 5 IR, ORI R, S A At
H
~ . Check whether the current is normal, without
71 2GR Zj]j_j L1 overcurrent, abnormal voltage, or other faults.
N ok Main ESC N .
Propulsm_n system K- B AR EAE KT 90°C 2 mins
testing Check that the temperature of each ESC mainboard is
not higher than 90°C
AR S IER, TR Bl R &b
L e
Servo Check whether the servo is functioning properly,
without any rotation failure, abnormality in centering,
or other malfunctions.
59

A2

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C

XA.COM



S : 7 XAG ACADEMY X’ c
: GLOBAL TRAINING
PROGRAM g\ &

W ALES RIS GaAT It / R 2D
Standard Work Flow of Normalized Maintenance (Test Running/Calibration Check)
B | AT (ORI - Tt i
: ; FrEEfE :
Device/component | Inspection Estimated
. Standard value ;
S item time
A8 B R AR R HEREATLR] A B
Calibrate the servo center position via “XAG One”
XP R5| - fHE{E: 175 GRZE: 20%) 2135
N k- A : 1.2-1.423 3K R -
W A G | B 22 3K - @ RE{H: 1.2-1.423 3K P100 Pro XU - g
B i FREME: 2.1-2.7 1 mi
i Running N e min
. value XP - health index: 1.75 (error: 220%) 2021 and 2022
Spraying system models - health index: 1.2-1.4 2023 P100 Pro dual
i:ez;t'lt?r%tqgg pump tube - health index: 2.1-2.7
ibrati — —————
Rt A8 B R AR R HE G B SR I
Calibration | Calibrate the flow of peristaltic pump via “XAG One”
i Jg L
Screw & LR B A 2N T 50 2 mins
feeder The error in the value of motor speed is less than 50
N FRGMR | motor
Propulsion system RAERERTIER, TR, . BIRA M
testing R o
Spreading Check if the rotation speed is normal, without 1 min
disc motor jamming, blocking, leakage, or any other
abnormalities.
WLIFKERE 20A, TLEH 16 DL b, e [E e Bk
EA RGN | RTK K 1EH
Positioning system RTK The heading accuracy is less than 2< the number of 1 min
testing testing satellites is greater than 16; the fixed base station is
connected normally
BT LA AT, R T AR R A IR
LR AT i 5 mins
Flight test Flight test | Hover and route testing, checking for errors during
operation.
B

Explanation of Cleaning Procedure

TG TR 7 AR ISR W S A2 S5, AEE RGN 1 # ORI B 2R i Jo iS5 Ja A1 A 8 73
ot G 75 I 7 o BRRG RBOCVE IR EN IS DL . AR RIS R AEAEB SE R G BT, RSSAT R AT5E
FRIIARE P2 —,  4EAE o i s N BEAL AR T S AT JR G AT KRG 40 77 25 BR R I 5 I S AT &
Ge 2R

The cleaning procedure includes pre-maintenance cleaning and post-maintenance cleaning. Pre-
maintenance cleaning is performed to ensure that the fuselage surface has no dirt that covers any damaged
part, and to avoid dirt coverage or adherence that can result in removal failure. Post-maintenance cleaning
is performed at the end of maintenance, which is a standard procedure that must be completed before
delivery. After maintenance, the device surface and application system should be subjected to fine
cleaning to remove any dirt on the surface and any residual liquid in the application system.

S e BEER T

Standard Procedure for Post-maintenance Cleaning

PAT R RLBA PRTEN RHLBE 3 C4E2 58 S HigAT IR %, BL& 3R e a5 9 .

Before application, ensure that the drone has completed maintenance and runs normally, and there is no
stubborn dirt on the device surface.

RIEBE (HAEFER: 10 min)

60

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



< : 7 XAG ACADEMY X’ C
: GLOBAL TRAINING
PROGRAM ,‘ |

Surface Cleaning (estimated time: 10min)

PATET R OR TN RHLI % S4B 58 B Hag AT IR, W& R i o5 36 o

Before application, ensure that the drone has completed maintenance and runs normally, and there is no
stubborn dirt on the device surface.

G T TR i T T AL

Cleaning agent for polishing
YT i s —— R 3h
Electric hand drill for polishing Start

o N ORIV AR AL BEAT v A

«  Clean and wipe the positions having been sprayed with cleaning agent

BHEFE (PEFER: 5min)

Tube Cleaning (estimated time: 5min)

T KIEA——W IR R s B AL

Adding clean water Spray to the positions for cleaning
VERrAIEAN—ZE 3 B 5K

Adding detergent solution —— Press 3-5 times

o AT R 2556 B BEAT SR

* Use along rod to stir liquid in the liquid tank

BERRRSG (C“ARpnkE)

Start the Spraying System (“Xcare+ Services”)

o URBhIRSHIR, AJE BN

*  Only start the peristaltic pump without starting spraying.
o HEERERK

*  Fully discharge the detergent solution.
BEAKEAMNERE (REHHEFEWHED

Add Clean Water to Wash Residues (full load according to the capacity of liquid tank)
- EHHT 2R 3K

*  Repeat 2-3 times.

o RHEHIEKIE LS K

«  Stop washing when the water discharged is clean without bubbles

Spray to the positions for cleaning

61

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



z yoscaner XA

PROGRAM

A 3
YL@ HeHs

SRR~

©Guangzhou Xaircraft Technology CO., LTD. All Rights Reserved. |~} # K &5 i 345 PR 2 = 4% B3 fir A3 LR
ATFWMWFAEE (BIRFAANRTAEACEROR. @R Br. T, SRSEAE) BUYE Mk CRHEK
WEWRABIAE, ZRZFEBOENRY . RN BUSREBHRIFT, AME0E. b, B RITE
DUAEART HoAD 77 B e 5L AT A A4

The copyright of all information contained in this manual (including but not limited to any text, illustrations, pictures,
methods, processes and other content) is owned by Guangzhou Xaircraft Technology CO., LTD., and protected by the
Copyright Law. Without written authorization, no individual or institution is allowed to reproduce, extract, translate,
distribute or otherwise reproduce or quote any content hereof.

62

XSpace, Block C, 115 Gaopu Rd, Guangzhou, P.R.C XA.COM



	修订记录
	Revision History
	第一章 极飞农业无人飞机简介
	Chapter I Introduction to XAG Agricultural Drone
	极飞农业无人飞机系统组成
	Composition of XAG Agricultural Drone System
	极飞农业无人飞机整机结构
	Overall Structure of XAG Agricultural Drone

	第二章 农业无人机飞机损坏 / 故障隔离
	Chapter II Damage/Fault Isolation of Agricultural Drones
	前言概述
	Overview
	损害检查及测试指引及规范
	Damage Inspection and Testing Guidelines and Specifications
	适用机型及设备
	Applicable Models and Device
	工程师职责定义
	Technician’s Responsibilities
	维修责任
	Repair
	维修责任
	Repair
	特殊穿戴要求
	Special wearing requirements


	外观及基础运行损害检查要求
	Inspection Requirements for Exterior and Basic Operation Damages
	检查环境及存放要求
	Requirements for Inspection Environment and Storage

	名词解释
	Glossary
	裂纹
	Crack
	延伸性裂纹 / 开裂
	Ductile crack/cracking
	穿透性裂纹 / 开裂
	Penetrating crack/cracking
	刻痕
	Nick
	穿孔
	Perforation
	应力发白
	Stress whitening
	线皮
	Wire jacket
	线芯
	Core
	触片
	Contact
	烧蚀
	Ablation

	外观及基础运行损害检查标准
	Inspection Standards for Exterior and Basic Operational Damages
	头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame
	P80 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P80
	V40 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V40 Drone
	P100 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P100 Drone
	V50 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V50 Drone
	P100 Pro 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of P100 Pro Drone
	V50 Pro 头部中部及尾框损害检查
	Inspection for Damage to Fuselage front compartment, Fuselage and Tail Frame of V50 Pro Drone

	汇流板及中心舱供电线缆损害检查
	Inspection for Damage to Power Supply Cables of Busbar and Central Cabin
	P80 汇流板及中心舱供电线缆损害检查
	Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of P80 Drone
	V40 汇流板及中心舱供电线缆损害检查
	Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of V40 Drone
	P100 汇流板及中心舱供电线缆损害（22/23 款通用）检查
	Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of P100 Drone (applicable for 22/23 models)
	V50 汇流板及中心舱供电线缆损害（22/23 款通用）检查
	Inspection for Damage to Power Supply Cables of Busbar and Central Cabin of V50 Drone (applicable for 22/23 models)

	舵机损害检查
	Inspection for Damage to Servo
	V40 舵机损害检查
	Inspection for Damage of the Servo of V40 Drone
	V50 舵机损害检查
	V50 Servo Damage Inspection

	螺旋桨损害检查
	Propeller Damage Inspection
	螺旋桨损害（21 款 /22 款 /23 款通用）检查
	Propeller Damage Inspection (applicable for 21/22/23 models)

	桨夹损害检查
	Propeller Holder Damage Inspection
	桨夹损害（23 款适用）检查
	Propeller Holder Inspection (applicable for 23 model)

	动力电调损害检查
	Main ESC Damage Inspection
	动力电调损害（21 款 /22 款 /23 款通用）检查
	Main ESC Damage Inspection (applicable for 21/22/23 models)

	动力电机损害检查
	Main Motor Damage Inspection
	动力电机损害（21 款 /22 款 /23 款通用）检查
	Main Motor Damage Inspection (applicable for 21/22/23 models)

	电机底座损害检查
	Motor Base Damage Inspection
	电机底座损害（21 款 /22 款 /23 款通用）检查
	Motor Base Damage Inspection (applicable for 21/22/23 models)

	机臂损害检查
	Arm Damage Inspection
	机臂损害（21 款 /22 款通用）检查
	Arm Damage Inspection (applicable for 21/22 models)
	机臂损害（23 款）检查
	Arm Damage Inspection (applicable for 23 model)

	飞控及感知系统损害检查
	Flight Controller and Sensor System Damage Inspection
	注意事项
	Notes

	睿播系统关键结构外观损害检查标准
	Inspection Standard for Exterior Damages of Key Structure of RevoCast System
	睿播系统损害（22/23 款通用）检查
	RevoCast System Damage Inspection (Applicable for 22/23 models)
	注意事项
	Notes



	第三章 极飞农业无人飞机拆装
	Chapter III Disassembly and Assembly of XAG Agricultural Drone
	前言概述
	Overview
	拆装环境
	Environment for Disassembly and Assembly
	拆卸前序工作
	Pre-disassembly Work
	拆装工具清单
	List of Tools for Disassembly and Assembly
	关键测控点要求
	Requirements for Key Measurement and Control Points
	P 系列农业无人飞机拆装质量测控点
	Quality Measurement and Control Points in Disassembly and Assembly of P Series Agricultural Drones
	P 系列农业无人飞机拆装质量测控点
	Quality Measurement and Control Points in Disassembly and Assembly of P Series Agricultural Drones

	拆装程序说明
	Notes to Disassembly and Assembly Procedures
	一般拆装程序假定条件说明
	Notes to Assumption Conditions for General Disassembly and Assembly Procedures
	拆卸异常情况处理说明
	Notes to Handling Abnormalities in Disassembly
	组合与安装规则明
	Instruction to Assembly and Mounting

	P 系列拆装程序
	Disassembly and Assembly Procedures for P Series
	P 系列机头拆装指引
	Guidelines for Disassembly and Assembly of Fuselage front compartment of P Series
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	P 系列尾框拆装指引
	Guidelines for Removal and Installation of P Series Tail Frames
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	P 系列机臂拆装指引
	Guidelines for Removal and Installation of P Series Arms
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	注意事项
	Notes
	安装流程
	Installation Process
	注意事项
	Notes

	P 系列机身拆装指引
	Guidelines for Removal and Installation of P Series Fuselages
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	P 系列动力系统拆装指引
	Guidelines for Removal and Installation of P Series Propulsion Systems
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process


	V 系列拆装程序
	Removal and Installation Procedure for V Series
	V 系列集线板拆装指引
	Guidelines for Removal and Installation of V Series Cable Hubs
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process
	注意事项
	Notes

	V 系列尾插拆装指引
	Guidelines for Removal and Installation of V Series Plugs
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	V 系列舵机拆装指引
	Guidelines for Removal and Installation of V Series Servos
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process
	注意事项
	Notes

	V 系列动力电调拆装指引
	Guidelines for Removal and Installation of V Series Main ESCs
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process
	注意事项
	Notes

	V 系列动力电机拆装指引
	Guidelines for Removal and Installation of V Series Main Motors
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process
	注意事项
	Notes

	V 系列舵机（独立）拆装指引
	Guidance for Removal and Installation of V Series Servo (Independent)
	拆卸流程
	Disassembly Procedures
	注意事项
	Notes


	感知系统模块拆装程序
	Removal and Installation Procedure for Sensor System Module
	仿地模块拆装指引
	Guidance for Removal and Installation of Terrain Following Module
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	对地视觉拆卸指引
	Guidance for Removal and Installation of Downward Vision Module
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	拆卸流程
	Disassembly Procedures
	安装流程
	Installation Process
	注意事项
	Notes

	前视视觉拆装指引
	Guidance for Removal and Installation of Forward Vision Module
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	拆卸流程
	Disassembly Procedures
	安装流程
	Installation Process
	注意事项
	Notes

	避障雷达拆装指引
	Guidance for Removal and Installation of 4D Imaging Radar
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	拆卸流程
	Disassembly Procedures
	注意事项
	Notes


	喷洒系统模块拆装程序
	Removal and Installation Procedure for Spraying System Module
	蠕动泵同步盘拆装指引
	Guidance for Removal and Installation of Peristaltic Pump Roller
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	蠕动泵行星齿拆装指引
	Guidance for Removal and Installation of Peristaltic Pump Planet Gear
	螺丝规格及安装要求
	Screw Specifications and Mounting requirements
	注意事项
	Notes
	安装流程
	Installation Process
	注意事项
	Notes

	蠕动泵电机组拆装指引
	Guidance for Removal and Installation of Peristaltic Pump Motor Unit
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	拆卸流程
	Disassembly Procedures
	安装流程
	Installation Process
	注意事项
	Notes


	播撒系统模块拆装程序
	Removal and Installation Procedure for Spreading System Module
	蛟龙组拆装指引
	Guidance for Removal and Installation of Screw Feeder
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process
	注意事项
	Notes

	甩盘拆装指引
	Guidance for Removal and Installation of Spreading Disc
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	安装流程
	Installation Process

	甩盘电机拆装指引
	Guidance for Removal and Installation of Spreading Disc Motor
	螺丝规格及安装要求
	Screw Specifications and Mounting Requirements
	拆卸流程
	Disassembly Procedures
	注意事项
	Notes
	安装流程
	Installation Process



	第四章 农业无人飞机维护保养
	Chapter 4 Maintenance of Agricultural Drone
	前言概述
	Overview
	维护保养条件
	Maintenance Conditions
	维护保养环境
	Maintenance Environment
	维护保养实施说明
	Instructions for Implementation of Maintenance
	维护保养内容
	Maintenance Content
	维护保养所需辅料
	Auxiliary Materials Necessary for Maintenance
	常态化维护保养标准化作业流程（清洁与检查）
	Standard Work Flow of Normalized Maintenance (Cleaning and Check)
	常态化维护保养标准化作业流程（运行测试 / 校准检查）
	Standard Work Flow of Normalized Maintenance (Test Running/Calibration Check)
	清洁程序解释
	Explanation of Cleaning Procedure
	维修后清洁标准程序
	Standard Procedure for Post-maintenance Cleaning
	表面清洁（预估耗时：10 min）
	Surface Cleaning (estimated time: 10min)
	管道清洁（预估耗时：5 min）
	Tube Cleaning (estimated time: 5min)
	启动喷洒系统（“极加检修”）
	Start the Spraying System (“Xcare+ Services”)
	清水注入冲洗残留（根据药箱容量满载）
	Add Clean Water to Wash Residues (full load according to the capacity of liquid tank)






